GILTRAP

ENGINEERED PERFORMANCE

RF Series Forage Wagon — All Models

Operating Manual

NEW ZEALAND (HEAD OFFICE)
GILTRAP ENGINEERING LTD
7 Main North Road

Otorohanga 3900

TEL +64 7 873 4199

FAX +64 7 873 8131

FREE 0800 804 458 (NZ ONLY)
GENERAL info@giltrapag.co.nz
PARTS parts@giltrapag.co.nz
WEBSITE: www.qiltrapag.co.nz
EMAIL: Info@giltrapag.co.nz

Part Number: 595-0035

AUSTRALIA

GILTRAP AG EQUIPMENT PTY LTD
105-117 Boundary Road

Laverton North

Melbourne

Vic 3026

TEL: +61 3 936 96 548

FAX: +61 3 936 96 549

FREE: 1800 127 030 (AU ONLY)
SALES: sales@Giltrapag.com.au
PARTS: Melboffice@Giltrapag.com.au
WEBSITE: www.Giltrapag.com.au



tel:+61393696548
tel:+61393696549
tel:1800127030
mailto:sales@giltrapag.com.au
mailto:melboffice@giltrapag.com.au
http://www.giltrapag.com.au/
tel:+6478734199
tel:+6478738131
tel:0800804458
mailto:info@giltrapag.co.nz
mailto:parts@giltrapag.co.nz
www.giltrapag.co.nz
mailto:Info@giltrapag.co.nz

1 GILTRAP Page 2

RF Forage Wagon Operating Manual

Disclaimer

While every attempt has been made to ensure that information and diagrams in this
manual are correct, Giltrap Engineering Limited will not be responsible for any damage
or consequential loss arising out of misinterpretation or failure to follow recommended
procedures; nor will it be liable for any damage caused by or arising out of modification
or misuse of its product.

For parts or service enquiries, please use the applicable contacts on the previous page.

Printed August 2023

Copyright © 2023 by Giltrap Engineering Ltd.
Printed in New Zealand

All rights reserved. Reproduction or use, without express permission, of editorial or pictorial content, in any manner, is prohibited.

RF Wagon Manual



1 GILTRAP Page 3

RF Forage Wagon Operating Manual

Table of Contents

TIEEOAUCTION. ...ttt ettt e e e e e ettt e e e eeeea et eeeeeseesaaas e e eeeessasaaaaseeeessessasaseeeessesaassasseeeesesanraseseeesenas 5
MaANUAL EVATUATION ...ttt et e et e e ettt e e e e e e e a et eeeeesesaaaaaeeeessesaaataaeeeessssassaaseeessesennrasaeeeesesas 5
DEliVery and WaTTANTY ......ccueeiuiiiieie ettt ettt et ettt e a e a e e b e bt e et e e et e saeesbeesbe e bt emteemeeeaeeeneenbeenbeeneeensesneas 5
WVATTANEY ...ttt ettt e et e h e e b e e bt e et e at e e et e eh e e eh e et e ea bt em bt emeeeaeeeb e e bt e et em bt enteen e e eh e e bt et e enteenteeaeas 6
WATTANEY CLATINS -ttt ettt et h et et et a et ea e e bt et e et e em b e ea e e saeesbee bt e et emteemeeeseeeseenbeenbeeneeensesaeas 6
SERIAL NUMBER IDENTIFICATION .......uuuteeiiuteeeeiuteeeeeueeeseeteeeeesaseeesesssessassesesensssessasasesssstesessssseessasseessssesessssseesssseesss 7

L€ 1 13 =1 BTN 11 OSSPSR SRRPRSSUSPIN 8
Pre-Service GUIEINES & SETINES . ...c..eeiieieieietietiete ettt ettt ettt et e et e st e et e e teenteeseesaeesaeesseesaeeseenseeneeeneenseens 11
IMAINTENANCE ...ooiiiieiieiiteeee e e e eeeteee et e e e ee et e e e e e eeeeataeeeeeeeeeesataseeeeeeeeaastaaseeeeeeeaastaaaeaeeeeeesassseeeeessessassseseeeeeennsnrreees 12
Adjusting the CONVEYET BEIL..........c.oiiiic bbbttt 14
GREASING & LUBRICATION ......coiiuutviiieeeeeiittereeeeeeeeeireeeeeeeeeeeisteseseeeeseestasseeeeeeaesassseseeessesstsssssseeseensssseseseesenssssresees 15
(O 1 I= 1o I €T L= YT 16
OPERATION ......utiteeeeteee et e et e e e ettt e e et e e e et e e s et e e seateessaaeeeeeaateeesamaeeessaseteseassaeeseaseessaneteesassaeeesaaaeeesaseeesanranesaans 16
[T Vo [T g o R £ L= ALY Vo o o OSSPSR 17
LT [T T OSSPSR 17
Controlling the FEEA-OUL RALE .........ccuiiiiiiecicce ettt et e e te e e e s raesaeesreesteeteenbesneesneenreens 17
ConVEYOr Belt SPEEA CONLIOL.......ccii ettt e st et et e e e e e e s reesaeesreesteenteenseaneesreenreens 18
oo To T LT T 1 [0 TR =] 1 T OSSPSR 18
HYDRAULIC TROUBLESHOOTING GUIDE — SIDE DELIVERY MODELS.......cccciiiiiiiiiireeieeeeieeiireeeeeeeeeeianeeeeeeeeeesnsneeens 19
HYDRAULIC TROUBLESHOOTING GUIDE — CENTRE FEED MODELS .......cuvviiiiiiiiiiiiieeeeeeeeeeiireeeeeeeeeeeisneeeeeeeeennnneeens 22
PATES SECLION ..ttt ettt e e ettt e e e e e e oottt eeeeeeee et eeeeeesesaaeeeeeeesasaaaaeeeeessesassaseeeeesesaananseeeesesananaeeeas 25
TRANSFERS & LABELS ......eeeiiiiiiiiiiteeie e e e eeeiiee et e e e eeeeatae e e e e e eeeeataaeeeeeeeeeaataareeeeeeeessaaaeeaeeessensaasaeseeessenntasseseeeeeennasrreees 27
HYDRAULIC CONTROL VALVE — 1899B .....ouiiiiiiiiiiiiiiieee ettt ettt e ettt e e e eaaaee e e e e e e eeaaaeeees 29
HYDRAULIC CONTROL VALVE — 1918 ..ttt ettt e eeta et e e e et e e e e e seaaareeeeeeeenaasaeeens 30
JACK ASSEMBLY — IMODEL 4 ... snsssssssnsssssssnsnssssssssnssnsssssssnnnsnnnnssnsnnnsnnnnnnn 31

N3 1Y, (0) DN o) T RTRTRRRPRRRRRRIN 33
RIMA JACK e s s s s ssssssssssssssssssssssssnsssssnsnsnsssnsnsnsnsnsssssssnsnsssnsnsnnsnssnsnnnsnnnnnnn 34
CONVEYOR BED ASSEMBLY ....evttttttttttttesteeeeseeeessesssesesssssesesssesesessssssessssessesesseseseeersererseeeererrr..................—..———————————.. 35
CONVEYOR BED 1200MM ASSEMBLY .....ovvttttitettteteeeeeseeesesesssesesssesssseesssesssssssesssesessesesseeseseeeeeeereeeree.—.———————————.. 37
Conveyor Bed 1200Mm PAIES TISt.........cviiiiiiiiiiiiice ettt 38
CONVEYOR SLAT & CHAIN 90071200 ... ...ciiieeeieeeieie ettt eetee e et eeeetaeeeseaaeessenaeeesenteeeseaneesssnneeesenseeessnns 39
Conveyor Slat & Chain 900/1200 PAItS LISt .......cviiriiiiriiiiirieieine sttt 40

HD CROSS CONVEYOR EXTENSION .....cceiiituttrtieeeeeiiiteeteeeeeeieiitareeeeeeeeessaeeesseeseesssssssseessesssssssseessessisssesesessenssssessees 41
HD CROSS CONVEYOR EXTENSION HYDRAULIC CONNECTION ....uuvviiiieiiiiiieeeeeeeeieeaereeeeeseesinreeeeeeseensnseesseeseesnnnes 43
VALVE ADJUSTER ASSEMBLY (MANUAL CONTROL) ....ceeeuvteiitienteesiteenteesreesseessseessseessseesssessssesssesssessssesssesssseesns 43
REAR GATE ASSEMBLY ....uutttiiiieiieeiiiteeeeeeeeeeetteeeeeeeeeeetaaateeeeeeeeasarasaeaeeeeaetssseseeeeaaatssssaseeeseeaaistasseeeseeasarssseeeseenannees 45
ELEVATOR ASSEMBLY ....uvttiiiiiiieiititteeeeeeeeetitteeeeeeeeeeetttaeteeeeeeeetstasteeeeeeeaassassaeeseeeaasssseseseeeeaasssssseeeeesassseseeeeeeansnsreeens 47
PANELS, GUARDS & COVERS.......cuttiiiiiieeeittteeiitteeestteeesssseseasssseeasssseesassssesssssseesssssesssssssessssssesesssssesassssesssssssesssseeens 49
FLOOR TRANSMISSION — RFQ & RE T ... sssssssssssssnsnssnsnnnnnnnnnnn 51
FLOOR TRANSMISSION — R 13 Lo s s as s ssnsssnsssnsssssssssssssnssnsnssnsnnnsnnnnnnn 54
FLOOR TRANSMISSION — RIE TG ... ssasnnssssssssssssssssssnssnssssnsnnnsnnnnnnn 56
FLOOR TRANSMISSION — RE 1O & RE21 ...ttt e e et e e e s e eenaaaeeeeseeennnaes 58
REAR FLOOR IDLER ADJUSTER ASSEMBLY .....uuvuviiiiiiiiiittieeeeeeeeiieiaeeeeeeesiesiaseesseeesessssssssesssesssssssseessemmmssssseessssnnnnes 60
REAR FLOOR DRIVE ASSEMBLY — RET1 ...ttt ettt e e e et e e e s s eeanaaaeeeeeeeennnaes 62
REAR FLOOR DRIVE ASSEMBLY — RF13 & RF16 ..ottt e e 64
REAR FLOOR DRIVE ASSEMBLY — RFTO & RE21 ..ottt e et e e e e e e e 66
SINGLE AXLE ASSEMBLY — RED ....ooiiiiiii ettt e ettt e e et e e e e e e ettt e e e e e e s eeaaraeeeas 68
TANDEM AXLE ASSEMBLY — RFQ G RF 1T ..ottt aaaaaae e aaaaaaaasasaeeaenenens 69
TANDEM AXLE ASSEMBLY — RE13 & RELO c.ccooiiiiiieeeeee ettt e e s 70
TANDEM AXLE ASSEMBLY — RE1O & RE21 ..ooooiiieeee ettt e e 71

RF Wagon Manual



1 GILTRAP Page 4

RF Forage Wagon Operating Manual

Y (0)) 200 IOl 5 18] 21 T TR TSR U RSP SRRR 72
BOXB0 STUD ...vviviiiicte ettt sttt e s bt e bt et e e be e besraeebeesheesbe e beeRbe et b e eh b e eb e e be e beeabeetbeshaeabeeebeeabeebeenbeenbeereenraen 72
100D (10 O] (U] o F TR RPRRPROPROR 73
TOXTO STUD 1ottt ettt e e e st e e e at e e s tb e e eab e e s ab e e eate e eabeeaabeesabeeeabeeasbeeaabeesebeeaabeesabeesabeeebeeenbeeebeeenreeenres 74
300X70C STUDBOXBO STUD .....eiivvicitie ittt s e st e e et e e s ab e e s abe e aabe e s sbeeenbeeebeeebeeebeeebeeeares 75
1010 eSO O] (V] o TSSOSO 77

HUB ASSEMBLY — ADR ...ttt e e e e e sttt e e ettt e e e tbaeeesatbeeeesesseeasassaeesssbeeaasssseeenssseeessseaans 78

HUB ASSEMBLY — TIZETA ...uviiiitiieeeiiiieeettteeeiteeesitteeeetbeeeetbaeeasataeaassssseeassseeaassseaaassssesassssaeesssseseassssesenssseeesnsseeans 80

BRAKE HOSE AND CYLINDER CONFIGURATIONS RET6 .....ooiiiiiiiiiiiiiieicc ettt et 82

BRAKE HOSE AND CYLINDER CONFIGURATIONS RE21 ...ooiiiii e e 83

HYDRAULIC HOSES (EXCLUDING SIDELIFT MODELS).....ceevteittteeteessteessseesseesseesseesseessseessessssessssessssessssessssessssessns 84

HYDRAULIC HOSES — SIDELIFT MODELS ......ccoiutiieiiitieeeeitteeeeeteeeeeeteeeeeesteeeeeaeeeeateeeeeesseesaeaeeeeeesseseeasseseeeesasasaasseeeas 85

SIDELIFT HYDRAULIC RAM ....ooiiiiiiiiiiee et e et e et e e et e e et e e e eaae e e eeaaeeeeenaeeeeennes 86

18] 21 013 N 211023 5 TSR 87

RE 2 e ettt ettt et e e et et e et e —eee—e e e —te e —e e e —tea—e e e —eea—eeanteeeateeaateeetesereeetesanreeareeans 88

REAR GATE ASSEMBLY ....uvtiiiiitiiieetiieeeeieeeestteeeestteeeesasseseaasseaasessseaasssessassseaaasssseasssssesaassssesasssesesssssesesssesassseeeses 89
T L C TN (ol =1 gt 1) AR 90

FOUR CHAIN ELEVATOR ASSEMBLY RE25 .. ..o ettt et e et eeaba e e e vaeaeeaes 91
4 Chain Elevator Parts lISERF25 ..o bbb 92

PANELS, GUARDS & COVERS......uutttiiiiieeieiiitereeeeeeeeeitaeeeeeeeeeeitaetteeeessestasseeeeeseesttaaseseeessessasssseeeesesstarreseeeeeennsrreees 93
Panels, GUArds & COVEIS PArtS LiST.......ccccciiieiiieiiiie ettt ste st sre st save s veesare e stbeesaveesrreesabeesrbeesareeans 93

FLOOR TRANSMISSION.......cciuvieeuteeitreeeseeeeteeeeseeeseeessesssseeesseessseesesaseeensesanseeessessssssensesenseeesesensseenseseseeansesesesenresans 95
Floor Transmission RF25 PArtS LiSt........c.ciiiiiiieiiie ettt et sar e e stbe e snre e s rreesabeesrbeesabee e 96

REAR FLOOR DRIVE ASSEMBLY .....ooeeuviiitieeteeiteeeseeiseeeseessseessssssseessesssseesesssssansesssssesessnsssensessssssansessnsessnsessns 97
Rear FIOor Drive ASSEMBIY PartS LiSt......c.cciviiiiieiie ittt sneenneenne s 97

RF25 BRAKE HOSE AND RAMS ......uoiiitiiiiiieeie ettt et ete e ee e eaae e enteeenaeeenaeeenseeenseeensesenseeensesansesanseeenseeerenans 99

TANDEM AXLE ASSEMBLY RE25 L...ooiiiiiiie ettt ettt e et e e b e e e etr e e e satseeesaaseeeseseeans 100

ADR 21.5T SPRUNG BOGIE .......cutiiiiiiiiiieiiie ettt eett e ettt e e et e e ettt e e eeataee e etaeeesetaeeeeeasaeeesassaeesasseseensseeenanees 101
ADR 130mm Axle Brake ConfigUIation ..........ccooviiiiiiiiiiiirieeree e 102
ADR 1360 8 LEAT BOGIE ....veveviieiiitiiteeet etttk b bbbt b bbbt bbb 103
ADR 1500 9 LEAT BOGIE ...vevetiieiietirieiete ettt bbb bbbt b et b bbbt 104
ADR Steering AXIE ASSEMDIY ....c.viiiiie et reenre s 105
SEEEFING AXIE PAITS TIST ... viiieiiee ettt e et e et e st e e be e s te e beeteeree s e e areeareenreenreenes 106

BN L6 1N 108

RF Wagon Manual



1 GILTRAP Page 5

RF Forage Wagon Operating Manual

Introduction

Thank you for purchasing a Giltrap product. Giltrap Engineering Ltd has enjoyed a
long-standing success with their machinery. We would like you to enjoy the benefits of
owning a Giltrap too. By following the guidelines laid out in this book, you will ensure
trouble free, low maintenance operating for years.

Giltrap Engineering Ltd is a progressive company which continually strives to satisfy
your needs, so we welcome any feedback which you can provide to help us improve our
products and services and to ensure that they perform to your expectations. Any
constructive comments about this operator’'s manual are also welcome.

Your machine has been designed to perform its task efficiently and with a minimum of
maintenance. This handbook provides safety guidelines, instructions, maintenance
requirements and parts listings. We recommend that you read the entire handbook,
before operating the machine as this will enable you to take full advantage of your new
machine’s considerable potential.

Manual Evaluation

We update our operating manuals regularly. Your suggestions for improvement help us
to create even more user friendly manuals. Send your suggestions by email to
admin@giltrapag.co.nz.

Delivery and Warranty

Before you begin to use your machine, please check it to make sure there is no delivery
damage. If damage is evident, contact the dealer who supplied the machine so that
they can make the appropriate claims.

If you have any other queries, please contact your dealer or Giltrap Engineering Ltd
(0800 80 GILTRAP).

All Giltrap products are covered by a 24-month warranty on parts and labour, subject to
normal use.

Please fill in the details below for future reference.

Model:
Serial No:
Delivery Date:

Dealer:

RF Wagon Manual



1 GILTRAP Page 6

RF Forage Wagon Operating Manual

Warranty

The Goods specified in the Price List as designed and supplied by Giltrap Engineering Ltd
are warranted against faulty workmanship and defective materials for a period of 24 months
from the date of purchase. In addition to the primary 24 month warranty for Giltrap products,
there is a further 12 month structural warranty for the goods, against faulty workmanship
and/or defective materials for structural items only. The structural warranty does not apply
to electronics or component parts.

Such warranty is subject to the following conditions:

1. This warranty covers the repair or replacement of parts or machinery sold by the
manufacturer and damaged as a result of the faulty workmanship or materials in such parts
or machinery. It does not extend to any other loss or damage including consequential loss
or damage or loss to other property or persons.

2. Without limiting the generality of paragraph 1 above, this warranty does not cover the
following:

(a) Travel expenses.

(b) Damaged caused by accident, misuse or abuse.

(c) Damage to any goods which have been altered or modified by someone other than the
manufacturer or its authorised agent.

(d) Damage or loss to the goods due to their unsuitability for any particular use or for using
with any particular tractor except where such use or tractor had been specifically approved
by the manufacturer.

(e) Damage or loss where the fitting and installation of the goods were not carried out by the
manufacturer or its authorised dealer.

3. Procedure for recovery under warranty.

No loss or damage will be covered by this warranty unless the loss or damage is reported
immediately to the dealer (who will contact the distributor who will advise whether it is
covered by the warranty and undertake the necessary action).

No warranty repair work is to be undertaken prior to an order number being obtained.

This warranty shall be interpreted according to the laws of New Zealand and the parties
agree to submit to the jurisdiction of the Courts of New Zealand.

Warranty Claims

If you wish to make a claim under warranty:

¢ Immediately stop using the machine.

o List details of the machine and damaged item including serial numbers and date of purchase.

¢ Consult with your Giltrap dealer (supplier) and have him forward your claim and the damaged
item to Giltrap Engineering Ltd.

No warranty to be undertaken unless an order number is obtained from the Seller (Giltrap
Engineering Ltd) prior to any work being done.

RF Wagon Manual



1 GILTRAP Page 7

RF Forage Wagon Operating Manual

Serial Number Identification

Before ordering any parts, check the serial number and the delivery date of the
machine and include this information with all orders.

If the Serial Number Plate is missing, the serial number will be stamped on the front
of the drawbar or on the top of the drive reduction box on Sidelift models.

Serial number stamped
onto chassis here

RF Wagon Manual



= GILTRAP Page 8

RF Forage Wagon Operating Manual

General Safety

For the safety of others and yourself, please read and follow the precautions in this
operator’'s manual. Pay particular attention to the following safety aspects of operating
machinery.

Do not ride on or allow passengers on the machine.

PASSENGERS

—m
|-

Always use a recognised hitch pin with a safety
clip to hook trailed implements on behind the
tractor.

Always ensure when using a quick hitch that the
locking tab has come out and is in the locked
position before moving.

When pulling trailed implements or loads, be sure _
to use a tractor of greater or equal weight than A >= A
the combined weight of the load and trailer.

RF Wagon Manual




1 GILTRAP Page 9

RF Forage Wagon Operating Manual

Carry a suitable fire extinguisher.

A fire can ignite under certain conditions, so please take the following

precautions:

e After running your machine for a short time, check for defective

bearings. A faulty bearing can become very hot, eventually
discolouring, requiring immediate replacement.
e Do not allow combustible material to accumulate inside guards or FIRE

around rollers and other moving parts.

e |If your machine becomes blocked, stop immediately and remove

the obstruction.

EXTINGUISHER

e Be careful when operating in hot or dry conditions or on extreme fire risk days.

Never operate your machine without the safety
guards in place.

A CAUTION

e

o3

Do not
operate
without
guards

All chains should be properly
adjusted and replaced when
necessary.

RF Wagon Manual




1 GILTRAP Page 10

RF Forage Wagon Operating Manual

Release all hydraulic pressure from
implements before commencing service
work. Never look for suspected oil leaks
with your hands or body - use a piece of
cardboard instead.

Any fluid that penetrates the skin will
have to be removed immediately by a
medical expert. Seek specialist advice

/A\WARNING

HIGH PRESSURE
OIL can cause
severe injury.

on this type of injury.

Never attempt to unblock equipment while it is
still operating.

Always disengage power take-off, hydraulics and
shut down engine before removing materials,
checking or servicing.

Failure to follow these precautions is likely to
result in serious injury.

A WARNING

YOU CAN BECOME
CAUGHT IN THE
EQUIPMENTS
MOWVING PARTS.

Wear proper protective clothing. Loose attire can easily

be snagged by rotating machinery resulting in serious CAUT|ON!!
injury or death.

@
g
ROTATING
PTO SHAFT....

RF Wagon Manual



1 GILTRAP Page 11

RF Forage Wagon Operating Manual

Pre-Service Guidelines & Settings

Prior to delivering your machine, your dealer should have completed a pre-delivery check.
It is required to check the following points before using the machine for the first time.

CHECK FLOOR CHAIN TENSION. A simple check is to stand in the bin and exert a strong
pull at the centre of the floor. There should be approximately 75mm (3”) of vertical
movement in this area.

CHECK ELEVATOR CHAIN TENSION. Exert a pull at the mid-point of the elevator face. If
necessary, adjust for approximately 35mm (1-1/2”) of movement from rest towards the rear
of the wagon.

CHECK ALL TRANSMISSION CHAINS. These should have some slack. The factory settings
should be okay.

CHECK ALL WHEEL NUTS ARE SUFFICIENTLY TIGHT.

Wheel Nut Recommended Torque Settings
M18 - 200 ft/Ibs or 270Nm
M20 - 280 ft/Ibs or 380Nm
M22 - 330 ft/lbs or 450Nm

CHECK ALL TYRE PRESSURES ARE CORRECT.

fRecommended Tyre Pressures \
11.5/80-15.3 58psi 4.0 bar
400/60-15.5 50psi 3.5 bar
15.0/70-18 45psi 3.1 bar
400/55-22.5 46psi 3.2 bar
500/45-22.5 35psi 2.4 bar
500/60-22.5 35psi 2.4 bar L]
560/45R22.5 58psi 4.0 bar
560/60R22.5 58psi 4.0 bar
QSO/SSRZG.S 58psi 4.0 bar /

CHECK ALL AXLE MOUNTING BOLTS AND NUTS ARE SUFFICIENTLY TIGHT.

Axle Mounting Bolt Recommended Torque Settings
M16 - 180 ft/lbs or 245Nm
M20 - 355 ft/lbs or 480Nm

THE CONVEYOR BELT ON SIDE DELIVERY MODELS should be checked for alignment
and tension, and adjusted if necessary to ensure it is tracking correctly. See page 10 for
information on conveyer belt adjustment.

THERE ARE SEVERAL GREASE POINTS on all Giltrap wagons. Check the yellow label on
the side of your machine to see how many grease points there are. You should fully grease
everything before running it for the first time. See ‘Greasing & Lubrication’ section for
lubrication details.

CHECK AND RETIGHTEN WHEEL NUTS AFTER:
o First use
o First laden journey
o The first 50 hours of use and every 50 hours thereafter

RF Wagon Manual



RF Forage Wagon Operating Manual

Maintenance

Tension all chains as per the pre-
service guidelines. The location of
the floor chain tension adjuster is
at the rear of the machine and is
shown in Fig.1.

Figure 1

Transmission chains have floating
arms with a nylon bush contacting
the chain. Chain slack can be
removed by adjusting the nylon
blocks in the slotted holes (Fig.2
B).

Bearings are greased via a central
greasing location (Fig.2 A).

Figure 2

The back gate is protected by a crash lock mechanism
that can be opened manually by pulling on the handle
shown; otherwise the gate will open under pressure
applied by a reversing load on the floor. The load
setting of the crash lock system can be adjusted by
removing the end cap fitting which encloses a
compression spring that applies pressure to the ball
bearing that locks the handle in place. The adjustment _
is made via a threaded adjuster within the spring 1
assembly. Replace the end cap after adjusting.

Figure 3

RF Wagon Manual



I ENGINEERED PERFORMANCE

RF Forage Wagon Operating Manual

Page 13

The easiest way to check and service the
floor and elevator chains is from inside
the bin.

Access through the back gate is made
simple by using the stay provided to hold
the back gate open (Fig.4)

It may be necessary to loosen the nyloc
nut on the stay slightly on a new machine,
as this is tightened for delivery purposes.

An important feature of the RF series
wagons is the ability to adjust the position
of the cross conveyer assembly relative to
the chassis.

This is done by loosening the 2 clamps at
the front of the machine (Fig.5).

A positioning bracket is also located
under the conveyor bed. This will need
removing before the bed can be moved.

If the optional ‘side-shift’ ram is fitted, bed

movement can be done from the tractor
seat via hydraulics.

the machine is running.

Figure 5

/’/5«4?” 777 /
. /
g 4

0/ 7
7 i
%%(W

CAUTION: Do not stand in the bin or near the shredder elevator while

RF Wagon Manual



RF Forage Wagon Operating Manual

Adjusting the Conveyer Belt

The side delivery belt is set up and adjusted at the factory before delivery; however it is
usual after a period of time to notice the belt running off centre. This is normal and is
caused by belt stretch or movement under load.

Remove the cover plate (B) from
the front of the conveyor bed
and you will see a locking nut
and an adjusting nut. Slacken off
the lock nut before adjusting.

For access to the adjuster at the
rear of the conveyor bed, it may
be necessary to slide the bed
out 300mm (12”) from its
retracted position. The bed
clamps (A) may need loosening
for this to be achieved.

Turn the nuts % turn at a time
with the conveyor running, until
the belt runs true again. You
should either loosen one
adjuster slightly, or tighten the
other, or a combination of both.
Tighten the locking nut after
completion.

Figure 7

All adjustments must be made with wagon running, preferably empty.
Only adjust "2 of a turn at a time and run for at least 2 minutes between
adjustments. THE BELT WILL RUN TO THE LOOSE SIDE.

DO NOT OVERTIGHTEN - THIS WILL CAUSE A POWER LOSS!

RF Wagon Manual



I ENGINEERED PERFORMANCE

RF Forage Wagon Operating Manual

Page 15

Greasing & Lubrication

ELEVATOR ASSEMBLY {x4)
MBx 1.0 5T

g

FLOOR TRANMISSION [x&]
MBx 1.0 ST

g

i N
/
/

b
/|
I ro~ Pl 1 7.%
NV 1/
Figure 8 -~

AXLE BUSHES (x|
1/8"BSP G0 degrees

Greasing & Lubrication Schedule

Elevator Sprockets — Grease every 5 loads
Floor Shaft — Grease every 10 loads
Floor Idler Sprockets — Grease every 10
loads

Axle Bushes — Grease every second day
Wheel Hubs — Grease every 3 months
Conveyor Bed Bearings — N/A (sealed
bearings)

Rear Gate Latch — Grease every 3 months
Floor Reduction Bearings — Grease
monthly

Floor Reduction Chain — Qil every month
Jack Stand — Grease monthly

REAR GATE LATCH (x]]
WNEEDLE POINT

-

FL

s

OCR IDLER SPROCKETS (x2)
MBx 1.0 ST

FLOOR DRIVE SHAFT (x3)
{UNDER COVER ON LH SIDE)M8x 1.0 5T

g

WHEEL HUBS [x4)
MBx1.0 90 degrees

JACK (%1
MEx 1.0 ST

=

[
—

DRIVE CHAIN

CONVEYORBED
(SEALED BEARING]

Figure 9

RF Wagon Manual



= GILTRAP Page 16

RF Forage Wagon Operating Manual

Oil and Grease

Grease Grade Recommended
NLGI 2 oil based

Elevator Gearbox
Type: BERMA RT160 G/BOX 8980
Oil: GL-5 80w-90

Four Chain
Elevator only

Rear floor drive
Type: BERMA RT400-55 G/BOX 35.2:1 9159
Oil: GL-5 80w-90

X/

RF Wagon Manual



RF Forage Wagon Operating Manual

Operation

If the machine is fitted with RF (radio frequency) cab control, consult the separate
manual for specific operation instructions.

Loading the Wagon

Load the wagon from the rear to the front. When difficult material has to be handled, eg
long, wet silage, load the material in sections. It may sometimes be necessary to
reverse the load a short distance and then bring it forward again to present a new face
to the elevator. Note: reverse the floor by pushing the hydraulic lever on your tractor in
the opposite direction.

Feeding Out

Best feeding out conditions occur when the wagon is freshly loaded. If left loaded
overnight, the material can settle into a hard mass that becomes difficult to feed out.
The practice of leaving a load in the machine for hours before feeding out will also
accelerate the deterioration of the wagon because of the acidic nature of the material.

Controlling the Feed-Out Rate

This is done from the tractor cab or by using the override knob mounted on the valve (if
fitted with RF control) or remotely on the drawbar, (if no RF control is fitted). This
adjusts the load pressure that the valve uses to start and stop the floor automatically.
When you have adjusted the feed-out rate to your requirements, the valve will maintain
an even flow of material to the elevator by automatically adjusting the floor speed. As
the wagon empties the floor will automatically speed up to its maximum speed.

If the elevator chain stalls from overloading, reduce this setting.

Feed Rate Adjustment
(Overrides RF control)

Red conveyor speed
adjustment knob

Figure 10

RF Wagon Manual



1 GILTRAP Page 18

RF Forage Wagon Operating Manual

Manual control handle

Conveyor Belt Speed Control

Side delivery models have independent belt speed control that is adjusted using the
knob shown (Figure10). This adjustment can only be made with the tractor hydraulics
disengaged. The conveyor belt takes priority oil flow. You can run the belt only to clear
it by running the tractor at idle or by feathering the hydraulic control lever on tractors
with high oil flow. As the oil flow increases, the elevator and floor will begin to operate.

Back Gate Tension Setting

The back gate is protected by a crash lock mechanism
(Figure 11) that can be opened manually by pulling on
the handle shown; otherwise the gate will open under
pressure applied by a reversing load on the floor.

When harvesting silage, adjust the tension of the latch

so it will open without breaking.

The load setting of the crash lock system can be

adjusted by removing the end cap fitting which
encloses a compression spring that applies pressure
to the ball bearing that locks the handle in place. The
adjustment is made via a threaded adjuster within the
spring assembly. Replace the end cap after adjusting.

Figure 11

RF Wagon Manual




= GILTRAP Page 19

RF Forage Wagon Operating Manual

Hydraulic Troubleshooting Guide — Side Delivery Models

When using the guide, it has been assumed that the tractor has been checked to
provide a oil flow rate of between 30 and 60 litres per minute at full working pressure,
usually between 2500psi (170 bar) and 2800psi (190 bar). If these conditions are not
satisfied, the forage wagon will perform poorly or not at all.

If RF Control is fitted to the machine, follow all diagnostic procedures with the system in
Standard (STD) mode unless otherwise requested.

Technical Notes:

e To allow for lower flow tractors (30l/min and below), cartridge #6a can be changed
with other types of valve cartridges to change the floor and elevator motor circuit from
a parallel to a series type circuit to reduce the oil flow requirement. Please note that
this arrangement will cause the machine to run with acceptable speed but reduced
power compared to the parallel circuit.

e Cartridge #6a (as fitted as standard) is a check valve (CXCD) for a permanent series
connection between the floor and elevator motors. By replacing this with a cavity
blank (XFOA) permanent parallel connection is achieved.

e By replacing cartridge #6a with a free flow reverse needle valve (NCCB), it is
possible to convert the circuit between series and parallel in the field by winding fully
in for series or fully out for parallel.

e Changing cartridge #6b from CXCD to SCCB (set @ 1500psi) will provide pressure
relief when the floor is reversed. When relief pressure is reached, the conveyor belt
will begin to operate in reverse.

e Machines that develop or operate with a jerking or shuddering action can be rectified
by fitting a non-standard inline valve (SCCB 154Z P8) with relevant fittings between
the port marked ‘ELEV PRES’ and the elevator motor. This preloads the hydraulic
circuit and smoothes the operation.

RF Wagon Manual



1

GILTRAP

ENGINEERED PERFORMANCE

RF Forage Wagon Operating Manual

Page 20

1899B Valve Layout

-

Floor pressure relief valve (not normally
adjusted). To reset, screw all the way out then
screw in 2 Y2 turns. This is approx 1700psi.

11

N

Quick Valve Orifice Diagnosis
If orifice (7) is blocked then the floor
will not drive forward when loaded.

If orifice (8) is blocked then the floor
will not slow down when the DPBB is
adjusted out and floor will likely
overload and stall the elevator.

~

/

- on @ = |8 P ’@
| =
..
S Optional RF Feed v
.. RateControl .\~
anveyor belt speed Standard feed Locking nut
adjustment (has red rate adjustment
knob attached) Manual override knob
Loosen lock nut and slowly wind adjuster
in until floor begins to move. Back
adjuster off 1 turn if elevator stalls.
Position Qty Supplier Part # Description Setting
1 1 FRDA LAN Flow Control (3.6mm) 16 Ipm
1(a) 1 KNOB547B-1 Tri-Knob 3/8” UNF (not shown)
2 1 LHDA XEN Flow Compensator
3 1 RDBA LWN Floor Relief Valve 1700 psi
4i 1 DPBB LAN Sequencing Element N.C. 2000psi
1 DVBB 8FN Sequence Element Integrated T-8A
1 RBAP LAN Proportional Pilot Relief
4ii 1 770212 Call 12VDC
1 991 211 Knob
1 LEPP 221 Solenoid Driver (not used with Gen Il) 4-20mA
5(@&b) 2 CXDA XAN Check Valve 4 psi
6(a) 1 CXCD XAN (std) Check Valve (for perm. series conn.) 4 psi
6(a,i) 1 XFOA XXN Cavity Blank (for perm. parallel conn.)
6(a,ii) 1 NCCB LCN Needle Valve (for selectable conn.)
6(b) 1 CXCD XAN (std) Check Valve 4 psi
6(b,i) 1 SCCB LAN Sequence Valve (see note on prev. pages) | 1500psi
7 1 1/16” NPT x 0.8mm Dampening Orifice
8 1 1/8” BSPT x 0.8mm Dampening Orifice

RF Wagon Manual



1899B

See separate OK| Disconnect the power | YES| Is RF floor control Check for faulty snap couplings. TROUBLE SHOOTING CHART
RF control to the RF control. [ fitted to the machine? START HERE When the hydraulics are
sheet Identify the engaged to feed out, does the -
STILLTOO FAST NO A symptoms first pressure hose between the [\ o | Thepressure QRCis
: fractor and wagon go taut? » possmlytf%LIJIty C:';] the tract
Incompatible wi e lractor.
4i or 4ii may have been screwed in clockwise too far. Unwind fully to YES Replace and start again.
check if floor slows or stops.
Orifice #8 is possibly blocked. Remove cartridge #4 and remove the ( Symptom #1 B
orifice plug located at the base of the cartridge approx 60mm deep using i The pressure QRC is probably The return QRC is possibl
a 3/16” AF hex key. Inspect the orifice for blockage and flush out the The wagon doesn'trun atall. [YES | ok, Is the return hose from the |XE5 P faulty orincompatibple Withy
galleries in the main block. Replace and test the wagon. \ J wagon to the tractor taut also? the tractor. Replace and
Note: When this orifice is blocked, the floor will not slow down or stop ¢ NO start again.
when the sensor valve setting #4 is reduced. The load will keep coming 7 ~ iNO
forward and likely stall the elevator motor, or the wagon will unload too Symptom #2.
i YE!
quickly. The corf}veyor belt runs and S p| The conveyor belt is possibly stuck, too tight or jamming for some
theelgsgtgjrn:tgltljst the reason. If the belt is too tight or has excessive drag, it will use too much
Check that the belt is not too 100s6. \ . ) g]setimggefsos”%r\sinca.u5|ng power loss and problems in the other motors.
If it is, the drive roller could be slipping inside the belt. If necessary, re- *NO N The belt is nogt-seized
tension the belt until it is just tight enough to drive. Work at one end of e . Th ; forei terial inside the belt
the belt only. Once tension is right, the belt may have to be readjusted Symptom #3. There s no foreign ma erlz:].m&he T[ e Th houl |
slightly to get it tracking in or near the centre of the rollers. Adjust the belt Can't control the feed out * & scrapers are not touching the rollers. There should be at least
with the wagon running at its normal operating speed, preferably empty. | vEg| rate because the floor won't imm clearance. )
Adjustments as small as % of a turn will make a difference. stop coming forward. . The belt is not tenswped too tight
The belt will move towards the loosest side. \ y, e  The belt is not rubbing on any part of the body. It should track
NO somewhere near the centre of the roller.
¢THE BELT TENSION IS OK A ¢ . There are no collapsed bearings or bent/broken roller shafts.
~
?
Check valve cartridge #6a may be stuck open. This would allow oil Symptom #4. A A NOT SURE? The belt seems @o
S ) . Only the conveyor belt runs. run ok but still is
to bypass the conveyor motor circuit. Ensure that this valve is type YES .
: " The floor and elevator run == having  problems
CXDA. Remove and check the valve. There maybe foreign material very slowly or not at all. If everything appears ok, with power to the
jamming the valve poppet in the open position. Note: The valve Refer also to S but you are not sure, a
. ] - ymptom 6. y : floor and elevator
poppet normally depresses inwards to open with a spring return. \ Y, simple check to determine tor
Clean, test and replace. Test-run the wagon. *NO 5 whether the fault is motars.
2 mechanical or hydraulic is
( Svmptom #5 ) > [ to disconnect the motor
Itis an RF control problem. | . YES| Screw the outer knob on YES| oni theyﬂo%r and élevator F shaft coupling. The elevator motor is
See the separate RF control [V cartridge #dii in clockwise. Y : ® |Is the belt reasonably stalling but the floor
. run. The conveyor belt is S
sheet for more details. Does the floor move : easy to turn by hand? goes.
NO forwards now? 4§ stationery. 8
- * NO z YES ¢NO YES
*YES ~ H
Check that the load sensing valve cartridge i} The elevator and floor both seem
#4 is not set too low. This is adjusted with | g NO Is RF floor control Symptom #6. o
s fitted to the The floor won't bring the ¥ to lack power, or the elevator
the front control rod on all models (if fitted). hine? W ing o runs ok but the floor lacks power
A simple method of adjustment is to screw machine: load forward or move w \ P
el A ! forward even when th T and/or doesn’'t move. Jump to
the setting in % a turn at a time (clockwise) A rwar the o symptom #6
until the floor starts to bring the load yEg| agon is empty but it wil | i
forward. run in reverse. The a
If you adjust the valve too far, the elevator Y conveyor belt works ok. > y A4
will probably overload and stall or the YES NG Does the motor run freely Does the elevator run at all,
wagon V;'f'” unload/ toc; quickly. Back the Does the ¢ with the tractor hydraulics even with no load touching
setting off approx 1/8 of a turn per time until levator run ~ engaged as if feeding out? the spiked bars?
a happy medium is achieved. elevato 7“ ( N £ these?
Note: This adjustment is quite sensitive. freely? one ottheses v YES NO
NO Contact Giltrap Engineering S
FLOOR STILL STATIONARY? | forfumheradvice. | 5
Check the pilot orifice 7!7 % removing E Check that the load sensing valve cartridge #4
cartridge #2 and use a 5/32" A/F hex key | is not set too high. This is adjusted with the
(120mm long) to remove the internal orifice — - - K o front control rod on all models.
plug located at the base of the cartridge Increase the tractor revs so that it is producing maximum oil flow. v A simple method of adjustment is to back the
cavity. In_spect for_blockage and flush the oil As Lhe flow rate increases, the floor and elevator should begin to <>3_ setting off a couple of turns (anti-clockwise).
galleries in the main valve block. work. ) ) W [ 1if all else is ok, the elevator should run, but the
Replace orifice plug and cartridge. !f the tractorlhas a ﬂpw congrol device for the remotes, check that it ; floor may not bring the load forward if you have
is set to provide maximum oil flow. . Q |made too much adjustment. If so, adjust
FLOOR STILL STATIONARY? Perfqrmance from lower oil flow tractor§ can belmax|m|‘sed py o clockwise until the load starts moving forward
Remove cartridge #4. running the conveyor belt as slow as practically possible. Adjust this T | without stalling the elevator.
This is the load sensing valve. Inside the speed with the knob on cartridge #1. The tractor hydraulics must be ; Note: This adjustment is quite sensitive.
nose of the cartridge, approx 25mm deep is in the neutral position for this adjustment to be made. &) y
a fine wire mesh screen. If this is partially or % ¢ST”-L STALLING
completely blocked with foreign material the STILL NOT WORKING 9
floor will not come forward with any load on v o Check #5a and #6a for contamination
it, but the elevator will still operate. z The cartridge may be leaking '
Flush out any contaminate, replace and test Does the conveyor belt appear to run faster than normal (faster i
run the wagon. than 450 rpm)? Cartridge #1 (FRDA) may be faulty and bypassing NO v
more oil than the tractor can supply. Test and replace. X ”
FLOOR STILL STATIONARY? s the elevator molor coupling ok
Inspect cartridge #4 for any signs of visible CONVEYOR IS OK neck i p. er:e are i fiving  tee
damage. The threaded valve stem has a [‘;'55”?9 0 d t et c?r:]p |r|19, tmea;lr}tg
wire clip located in a machined groove y i g;gk':nnc:e r;;’se anetre szizr shatt.
approx halfway along its length which stops Have you checked the belt for jamming or excessive power usage? bl y again
the valve being screwed in too far. Install a “T” pressure gauge into the pressure line from the tractor  |NO NO
Is this clip missing, or does it look as though to the wagon. It should only require approx 1200psi to run the —
the valve has been adjusted past this stop machine empty. Is it less than this? -
point? Check #2 for contamination.
YES \ 4 The cartridge may not be
FLOOR STILL STATIONARY? . The motor is possibly faulty or modulating and over
Cartridge #3 may be faulty and bypassing y damaged. supplying the floor with oil.
oil or may be incorrectly set too low. Loosen . I . . Check with in-line pressure
locking nut and wind anticlockwise fully out It is possible that the floor is binding P NO
g ) . mechanically — somewhere. Check  the gauges and/or flowmeter. If you v v
then wind in exactly 2% turns. This following: need to replace the motor
represents 1700psi. Jrowing: ' because it has been damaged b Maybe the elevator is | d
Are any of the floor bars catching somewhere |NO — CHECK i ! amaged by aybe (e elevalor s jamme
FLOOR STILL on the body of the wagon? FLOOR foreign particles passing through mechanically. Unbolt the motor
STATIONARY Have any of the shaft bearings seized, either [MOTOR i, you must flush oul the from its mount and try to turn the
on the floor shafts or in the drive p| hydraulic system thoroughly with elevator by hand. If it doesn’t turn
y transmission? all motors and valves reasonably freely, check the
- — Are the floor chains too tight, causing the d|sc$>nnect_ed. following: o
Check cartridge #2 for contamination. floor shafts to bind in the bearings? Don't do this or replace the motor Have the elevator chains jumped
The cartridge may not be modulating Have any of the chains sither on the floor or until you are sure that the source off the sprockets?
and not supplying the floor with ail. in the transmission broken, twisted or jumped of contamination has been Are the elevator chains too tight or
off the sprockets? removed. out of pitch?
YES/NOT SURE P A 2 Have any of the shaft bearings
seized?
NO - CHECK FLOOR MOTOR NO — CHECK
ELEVATOR NO
MOTOR v
Remove any foreign matter If cartridge #6a is CXCD type it could be YES
- — jamming the valve open and refit YES| bypassing and putting equal pressure to both Does the motor run
Contact Giltrap Engineering. or replace the valve if necessary. sides of the elevator motor. Remove and inspect freely with the tractor
Cartridge #2 or #4 will probably The elevator should now function the valve. The valve spool normally moves out to No| hydraulics engaged as if
have to be replaced or tested. correctly. open with a spring return. Is it jammed open? < feeding out?




= GILTRAP Page 22

RF Forage Wagon Operating Manual

Hydraulic Troubleshooting Guide — Centre Feed Models

When using the guide, it has been assumed that the tractor has been checked to
provide a oil flow rate of between 20 and 60 litres per minute at full working pressure,
usually between 2500psi (170 bar) and 2800psi (190 bar). If these conditions are not
satisfied, the forage wagon will perform poorly or not at all.

If RF Control is fitted to the machine, follow all diagnostic procedures with the system in
Standard (STD) mode unless otherwise requested.

Technical Notes:

e Machines that develop or operate with a jerking or shuddering action can be rectified
by fitting a non-standard inline valve (SCCB 154Z P8) with relevant fittings between
the port marked ‘ELEV PRES’ and the elevator motor. This preloads the hydraulic
circuit and smoothes the operation.

RF Wagon Manual



GILTRAP

RF Forage Wagon Operating Manual

Page 23

1918 Valve Layout

FLOOR === i
i R ELEV || it
PRES RETURN@

-

Quick Valve Orifice Diagnosis
If orifice (5) is blocked then the floor
will not drive forward when loaded.

If orifice (6) is blocked then the floor
will not slow down when the DPBB is
adjusted out and floor will likely
overload and stall the elevator.

- /

Optional RF Feed

o

“.._ RateControl .~

Standard Feed
Rate Adjustment

Locking nut

Manual override knob
Loosen lock nut and slowly wind adjuster
in until floor begins to move. Back
adjuster off 1 turn if elevator stalls.

Position Qty Supplier Part # Description Setting
1(@a&b) 2 CXDA XAN Check Valve 4 psi
2 1 LHDA XEN Flow Compensator 75 psi
3i 1 DPBB LAN Sequencing Element N.C. 2000psi
1 DVBB 8FN Sequence Element Integrated T-8A
1 RBAP LAN Proportional Pilot Relief
3i 1 770 212 Coil 12vDC
1 991 211 Knob
1 LEPP 221 Solenoid Driver (not used with Gen Il) 4-20mA
4 1 7/8” UN Plug Blank Plug
5 1 1/16” NPT x 0.8mm Dampening Orifice
6 1 1/8” BSPT x 0.8mm Dampening Orifice

RF Wagon Manual



1918

Orifice #6 is possibly blocked. Remove cartridge #3 and
remove the orifice plug located at the base of the cartridge
approx 60mm deep using a 3/16” AF hex key. Inspect the
orifice for blockage and flush out the galleries in the main

d

START HERE TROUBLE SHOOTING CHART

Identify the
symptoms first.

Go to Symptom #4
4

NO

block. Replace and test the wagon. N
Note: When this orifice is blocked, the floor will not slow The pressure QRC is probably YES The return QRC is
down or stop when the sensor valve setting #3 is reduced. ok. Is the return hose from the P possibly faulty or
The load will keep coming forward and likely stall the wagon to the tractor taut also? incompatible with the
elevator motor, or the wagon will unload too quickly. - ~ tractor. Replace and
Symptom #1. YES A start again.
STILL TOO FAST The wagon doesn't run at all.
NO
Is RF floor control NO - Con}act Giltrap h 4 YES
fitted to the machine? > I?Sr%;lr;zrgi/?cfgr (" Symptom #2 Check for faulty snap couplings. The pressure QRC is
YES ) Can't 4 tp | the f § d out When the hydraulics are NO possibly faulty or
YES ta% con roth eﬂ eec ou it engaged to feed out, does the P incompatible with the
\ 4 rate y ecaufne_ e{ oor \évon pressure hose between the tractor. Replace and
stop coming forwara. tractor and wagon go taut? start again.
See separate RF \. J
control sheet NO
A 4
4 Y
Symptom #3. Does the elevator run at
YES The floor runs but the YES | all, even with no load NO
Is RF floor control fitted | 4 elevator stalls. touching the spiked bars?
to the machine? - o) o
YES
NO
\4
A
YES Th ﬂSymptoryr: §4 t Check that the load sensing valve cartridge
Does the Ie d"f°r W°’(‘j ring the #3 is not set too high. This is adjusted with
A elevator run YES fo(;\i/argnenfern v%g‘r?:ﬁe the front control rod on all models or via
Check that the load sensing valve freely? wagon is empty but it wil solenoid if RF controlis fifted.
cartridge #3 is not set too low. un in reverse. A simple method of adjustment is to back
This is adjusted with the front control rod NO the setting off a couple of turns (anti-
on all models. NO clockwise).
A simple method of adjustment is to screw If all else is ok, the elevator should run, but
the setting in %2 a turn at a time (clockwise) the floor may not bring the load forward if
until the floor starts to bring the load you have made too much adjustment. If so,
forward. adjust clockwise until the load starts moving
If you adjust the valve toc far, the elevator Symptom #5. forward without stalling the elevator..
will probably overload and stall or the Re-check The floor and elevator run - |yES Note: This adjustment is quite sensitive.
wagon will unload too quickly. Back the Symptom #1. very slowly. A STILL
setting off approx 1/8 of a turn per time Refer also to Symptom #4. STALLING
until a happy medium is achieved. NO
Note: This adjustment is quite sensitive. NO
FLOOR STILL
STATIONARY
None of these?
i Endi .
Com?é:: fcjlr:;‘g a;\%?eeermg Is the elevator motor
v ) coupling ok?
Check if there are
Check the pilot orifice #5 by removing the v y driving teeth missing
7/16” UNO plug and use a 5/32" A/F hex off the coupling,

Increase the tractor revs so that it is producing maximum oil flow.
As the flow rate increases, the floor and elevator should begin to
work.

If the tractor has a flow control device for the remotes, check that it
is set to provide maximum oil flow.

meaning there is no
drive to the elevator
shaft. If  broken,
replace and try again.

key to remove the internal orifice plug
located in the cavity. Inspect for blockage
and flush the oil galleries in the main valve
block.

Replace orifice plug and blanking plug.

YES
FLOOR STILL STILL NOT WORKING
STATIONARY
A 4
It is possible that the floor is binding mechanically somewhere. Check the following:
Y . Are any of the floor bars catching scmewhere on the body of the wagen?
. Have any of the shaft bearings seized, either on the floor shafts or in the drive
Remove cartridge #3. transmission?
This is the load sensing valve. Inside the *  Are the floor chains too tight, causing the floor shafts to bind in the bearings? v
nose of the cartridge, approx 25mm deep e Have any of the chains either on the floor or in the transmission broken, -
is a fine wire mesh screen. If this is twisted or jumped off the sprockets? Maybe the elevator is jammed
partially or completely blocked with mechanically. Unbolt the motor
foreign material the floor will not come NO — CHECK from its mount and try to turn the
forward with any load on it, but the NOO_OCHEgKo EI?EV/C\:TOIE MOTOR elevator by hand. [If it doesn’t turn
elevator will still operate. FLOOR MOTOR reasonably freely, check the
Flush out any particulate, replace and test P following:
run the wagon. . Have the elevator chains
A 4 jumped off the sprockets?
FLOOR STILL e  Are the elevator chains too

The motor is possibly faulty or damaged.

Check with in-line pressure gauges and/or flowmeter.

Note: If you need to replace the motor because it has been
damaged by foreign particles passing through it, you must flush

out the hydraulic system thoroughly with all motors and valves
v disconnected. NO

STATIONARY tight or out of pitch?
. Have any of the

bearings seized?

shaft

Don't do this or replace the motor until you are sure that the

Inspect cartridge #3 for any signs of source of contamination has been removed.

visible damage. The threaded valve stem
has a wire clip located in a machined A
groove approx halfway along its length
which stops the valve being screwed in
too far.

Is this clip missing, or does it look as
though the valve has been adjusted past
this stop point?

NO — CHECK FLOOR MOTOR

Does the motor run
freely with the tractor
hydraulics engaged as if

YES

YES/NOT SURE NO — CHECK feeding out?

ELEVATOR MOTOR NO

If valve cartridge #1b is CXDA type it could be
bypassing and putting equal pressure to both
sides of the elevator motor. Remove and inspect g

Remove any foreign matter
v jamming the valve open and refit
or replace the valve if necessary. |g

YES

The elevator should now function
correctly.

the valve. The valve spool normally moves in to
open with a spring return. Is it jammed shut?

Contact Giltrap Engineering. Cartridge #3
will possibly have to be replaced or tested.




Parts Section

(RF 9-21)

7 A=

TRANSFERS & LLABELS.....ceveiiiiiieiiiieeie e e e eeeeieee e e e eeeeta et e e e e eeeeataaeeeeeeeeeeataaeeeeeeeeeastaaeeseeeesensaasseaeeeeeeenasseseeeeeennanrreees
HYDRAULIC CONTROL VALVE — 1899B .....ouiiiiiiiiiiiiieeiee ettt e et e e e e e e eetaare e e e e e e eeaarreeens
HYDRAULIC CONTROL VALVE — L1918 ...ttt ettt e e e e et ae e e e e e eeenatanseeeeeeennnes
JACK ASSEMBLY — IMODEL 4 .....cooiiiiitiiiie ettt ettt e et et e e e e e e ettt e e e e e e e eeeaaaeeeeeeeeeesataereeeseeenstaaseeeseeannnees
N 1Y/ (0) B N ol ORI
RIMA JACK e s s sss s s s assssssssssssssssnsssssssssssnsssnsnsnsnsnsssnsssssssnssnssnnnsnnsnssnsnnnsnsnnnnn
CONVEYOR BED ASSEMBLY ....evtttttttttettestteeeseseessesssesesssssssesssssesessssssessssesssssssessseeeesssereeeserere..........—.—.....—..—.—————————..
CONVEYOR BED 1200MM ASSEMBLY .....vuvuttttteeeteteeeeeseeeeesessessesssesssseesssssssssssesssesessssesseeseseeeeeeereeeeree—..————————————.

Conveyor Bed 1200mMM PArtS HiSt..........cciiiiiieiieiieie et ste sttt te e ste e te s st esteesteesbeeteenbesnsesnaesreens
CONVEYOR SLAT & CHAIN Q0071200 .......uueeiiieiiiieeeiieee ettt e ettt e e e e e enaaae e e e e e e seenaaaaeeeeessessaaaseeeeessesnnsseeeas

Conveyor Slat & Chain 900/1200 PAItS LISt .......cc.cciueiiieiiieiieieesie ettt stte st steesteesie e a e e e sre e sreenaeebesneesnaesreens
HD CROSS CONVEYOR EXTENSION .....uviiiiiiiiiiiieiieeeeeieiiteeeeeeeeeeettaeeeeeeesestaseesseeesesssssessesssesssreeseeessesnssrssssseseennnnes
HD CROSS CONVEYOR EXTENSION HYDRAULIC CONNECTION .....uvvviiiiiiiiiireeeeeeeeeeiareeeeeeeeessasreeeeeeseenssseeseeeseesnnnnes
VALVE ADJUSTER ASSEMBLY (MANUAL CONTROL) ....ceeruvteitttenieeniteeniteesteesseesseesseessseessseesssesssseessessseesssesssseesns
REAR GATE ASSEMBLY ...uutttviiiieiiieiiiteeeeeeeeeeeiteeeeeeeeesssaaseeseeeesesaaaseseeeseassaseesseeesessassasseeseensrstaeseeeseennsrssseeeseennnres
ELEVATOR ASSEMBLY ....vvvvviiiiiieiiiteeeeeeeeeeiiaeeeeeeeeeeeiasaeteeeeeeeesatasssseeeeaestasseseeeeeasaaeseaseessenstasessseessensarseseeeesennarreeees
PANELS, GUARDS & COVERS......cciiiitttiieeeeeeiiiieteeeeeeeeettteeeeeeeeeeettraeeaaeeeeeetateeseaeeaaatssssaseeeseeaassseseseseeaaasssaseaeseeaansees
FLOOR TRANSMISSION — RFQ & RET T ... sssssssssnnssnssssnsnnnnnnnnnnn
FLOOR TRANSMISSION — RE 13 it e et e e e e et e e e e e eeetataaeeeeeeeesnraareeeeeenenees
FLOOR TRANSMISSION — RE 16 ...ttt et e e e ettt e e e e e e eettaaeeeeeeeeenraaeeeeeeeennees
FLOOR TRANSMISSION — REF 1D & RE21 ... snsnssnssssnsnnnnnnnnnnn
REAR FLOOR IDLER ADJUSTER ASSEMBLY ....uuuuuuiuiuiuituninisnssninessssssssssssnsnsnsnsnsnsssssnsnsssssssssssssssssssssssssssnssnssssnsssssssnsnns
REAR FLOOR DRIVE ASSEMBLY — RET1 ...ttt ettt ettt e et e e e s s eeaaaaaeeeeeeeennnaes
REAR FLOOR DRIVE ASSEMBLY — RF13 & RF16 ..ottt e e
REAR FLOOR DRIVE ASSEMBLY — RFTO & RE21 ..ottt eeee e e e e e e e
SINGLE AXLE ASSEMBLY — REQ ....ooiiiiiiiee ettt ettt e e e e e e e e et e e e e e e s eeaaaaeeeas
TANDEM AXLE ASSEMBLY — RFOQ & RE LT ...oooiiiiiiiiieieee ettt e et e e e s eeaaaaaee s
TANDEM AXLE ASSEMBLY — RFE13 & RFEL6 ...cooiiiiiiiieeiiee ettt e e s e eaaaaaee s
TANDEM AXLE ASSEMBLY — RETQ & REF21 ..ottt aaasaaaaasaaaeaaeeenees
MONROC HUBS ..ottt ettt e e e ettt e e e e e e e e taaeeeeeeeeeetasaeeaeeeeeeaassaeeeeeeesesssaaseeeseeasassasseeeeeeannnees

(3100 GG IO IS 10« ISR

L0108 ( O (U o RO

40 AV I 10 |« SRR




1 GILTRAP Page 26

RF Forage Wagon Operating Manual

10010 O] (U] o F O RRRPRRPRRPROPRRR 77
HUB ASSEMBLY — ADR ... ..ot e e et e e et e e e et e e e et e e e eette e e e e aeeeeeaaeaeeeaneeean 78
HUB ASSEMBLY — TIZETA ..ottt et e et e e et e e e e e e et e e e eaae e e e eteeeeeeateeeeeaaeeeeesteeeeesseeseeseeeeeaaeeeean 80
BRAKE HOSE AND CYLINDER CONFIGURATIONS RET6 .....ooiiiiiiiiiiiiiieii et ettt et 82
BRAKE HOSE AND CYLINDER CONFIGURATIONS RE21 ...ooiiiiiiiiiiiice ettt e 83
HYDRAULIC HOSES (EXCLUDING SIDELIFT MODELS) .....cuvteuttetteettesteeseesteesesssesssesssesseesseessesssesssesssessasssesssesssesssessnes 84
HYDRAULIC HOSES — SIDELIFT IMODELS ......ccciuttieeitiieeeitieeeitteeestseeeeseseeeesssseesssssesessssssssssssesessssssasssssssssssssesssseeans 85
SIDELIFT HYDRAULIC RAM ....ooiiiiiiiiiiiiii ettt ettt e ettt e e e s tv e e e e eteeeeaabaaesstaeeaasssseeesnsaaessnsseeeanssseeennsnes 86
SIDELIFT ASSEMBLY ...utttiiiititeeetteteeitteeestseeeaseseeeasssesesssesaasssssessssssssssssssassssssssssesssssssesassssssssssssesssssssssssssessnsses 87

RE 2 e ettt e e et e e tb e e ta e e e tbeeetb e e e tbeeeaae e atbeeetbeeaabeeeabeeatbeeaabeeebaeeabeeebeeeabeeebeeebeeareeareeans 88
REAR GATE ASSEMBLY ....ouutiiiiiiteie e ettt e eetee e e et e ettt e e e et e e e eeaae e e e eteeeeeeaaeeeeeaaeeeeenteseeeesseeeaesseeeeesseeeeensseseesenesananeeean 89

REAT GALE PAIS LISt .. ..iiviiiviiiticie ettt et b et e st e e be e ebeebeeabesabeeabesbaesbeesbeesbeerbesreesbeeebeenreenns 90
FOUR CHAIN ELEVATOR ASSEMBLY REF25 .....ooiiiiiiiitieee ettt s e e eteeeteeenteeereeenneeans 91

4 Chain Elevator Parts St RIF25 ..........ooiie ettt et ta e te e re e aeennenneas 92
PANELS, GUARDS & COVERS......uutttiiiiieeieiiiteeeeeeeeeeeitaeeeeeeeeiettaseseeeeeaestasseeeeeseasttasseseeessesssssseseeseasstasreseseeeennsrreees 93

Panels, GUArds & COVEIS PArTS LiST.......cc.cciiiiiiiiiiiecie st ete st ete e sre et stre s stte s saveesate s stbeesstessrressabessrbeesaresans 93
FLOOR TRANSMISSION.......cutiiiittiieetiieeeeteeeeiitteeeesseeeessseseaaseeaaaarseeaasssessassseaassseeeassssssaasssaesssssesesssssssesssessssseeeses 95

FIloor TransmisSion RF25 PArtS LiSt.........c.cciviiiiiiiie ettt ettt sre e eate s e eate s s tre e sate s srreesabessabeesare e e 96
REAR FLOOR DRIVE ASSEMBLY .....uutiiieiiiiieiitieeeiteeeeetteeesotseeeaaseseaessesessssseaaasssseassssessssssssesssssesessssessssssessssssesasns 97

Rear F1oor Drive ASSEMBIY PAItS LIST........coeiiiiiiiiiiiie ittt sttt 97
RF25 BRAKE HOSE AND RAMS......uviiitiiiiiieeie ettt eee et eeee e eeenae e enaeeenaeeenveeenseeenseeensesensesensesansesansesenseeerenans 99
TANDEM AXLE ASSEMBLY RE25 ...ttt ettt e ettt e et e ete e et e eteeeteeeteeeteeenteseseeenseseseeereeans 100
ADR 21.5T SPRUNG BOGIE ......uveiiuvieitieectee et ettt etee et e etee e ete e e e et e e eneeeeaeeeereeeenaeeenseeenseeenreeenresenneeenrens 101

ADR 130mm Axle Brake CONfIQUIAtION .........cceiii it te e sne e sreenneenes 102

FN B L L O I T =T L = oo =SSOSR 103

ADR 1500 9 LEAT BOGIE ....vivieireieeie st see st ste e te st e st e st et e e ste et e s e s s e s teeste e teeseeaneeaseesseesseeteeteaneesneenneenreenreenes 104

ADR Steering AXIE ASSEMBIY ..ot 105

SEEEIING AXIE PAITS TISE ...ttt et eb ettt b ettt b ettt sb et et nb et nre e 106

RF Wagon Manual



1 GILTRAP Page 27

ENGINEERED PERFORMANCE

RF Forage Wagon Operating Manual

Transfers & Labels

A

()
] &

7

W

BN

b R\
N EE LA

\ - S -
\< V" - - o>

RF Wagon Manual



= GILTRAP Page 28
RF Forage Wagon Operating Manual
Transfers & Labels
ltem Part Number Description Qty
1 995-1025 Label ‘Caution! Ensure Hydraulic...’ 1
- 995-1120 Label 'Manual Over-Ride...' 1
2 995-1136 Transfer 'Belt Speed' White 1
3 995-1125 Label ‘Conveyor Adjustment...’ 1
- 995-1130 Label ‘Conveyor - Slow <- -> Fast’ 1
4 995-1135 Transfer 'Feed Rate Control' White 1
- 995-1195 Label ‘Award Nz National Fieldays’ 2
6 995-1221 Label ‘Stand Well Clear...’ 1
7 995-1222 Label ‘Do Not Stand In... 2
8 995-1223 Label ‘This Machine Has...’ 1
9 995-1228 Label ‘Ensure Jack Is In...’ 1
10 995-1229 Label ‘Do Not Operate...’ 1
11 995-1230 Label ‘Read Operators Manual...’ 1
12 995-1240 Label ‘DANGER’ 1
13 995-1245 Label Grease Gun 5
14 995-1900 Transfer ‘Giltrap Rf9’ Silver (Pre 2014) 2
14 995-2000 'G Giltrap Rf9' Decal-White 2
14 995-1910 Transfer ‘Giltrap Rf11’ Silver (Pre 2014) 2
14 995-2010 'G Giltrap Rf11' Decal-White 2
14 995-1920 Transfer ‘Giltrap Rf13’ Silver (Pre 2014) 2
14 995-2020 'G Giltrap Rf13' Decal-White 2
14 995-1930 Transfer ‘Giltrap Rf16’ Silver (Pre 2014) 2
14 995-2030 'G Giltrap Rf16' Decal-White 2
14 995-1940 Transfer ‘Giltrap Rf19’ Silver (Pre 2014) 2
14 995-1950 Transfer ‘Giltrap Rf21’ Silver (Pre 2014) 2
14 995-2040 'G Giltrap Rf21' Decal-White 2
14 995-2050 'G Giltrap Rf25' Decal-White 2
15 995-2060 Wagon 'G' decal-White 1

RF Wagon Manual




GILTRAP

RF Forage Wagon Operating Manual

Page 29

Hydraulic Control Valve — 1899B

76mm

Sets maximum torque limit
across floor motor only

Sets priority flow of 16L/min
{23.6mmy} to x-belt and
sends remaining flow to

floor and elevator.

151

115mm

X-BELT
PRES

O

FLOOR RETURY
RETURN

ELEV

161

3 x Mounting holes
drilled and tapped
M8 x 20 mm

IS

Note:

All ports 7/8"UN O Ring

fitted.

The Generation 1l RF
Control System does not
have the amplifier module

Pilot Orifice located at e
end of item 2 cavity. o
Requires 4mm or 5/32" |

AF long arm hex key ’

for removal.

4i

Dampening Orifice h S //
located at end of item 4 -
150mm cavity. Requires 3/16"
AF long arm hex key Sequence either electrically or manually
for removal. operated adjusts elevator maximum load,
must be set below tractor relief valve to
avoid elevator stalling
Position Qty Supplier Part # Description Setting
1 1 FRDA LAN Flow Control (3.6mm) 16 Ipm
1a 1 KNOB547B-1 Tri-Knob 3/8” UNF (not shown)
1 LHDA XEN Flow Compensator
Floor Relief Valve (screw all the way out :
1 RDBA LAN then in 2 % turns for 1700 psi) 1700 psi
4i 1 DPBB LAN Sequencing Element N.C. 2000psi
1 DVBB 8FN Sequencing Element Integrated T-8A
1 RBAP LAN Proportional Pilot Relief
4ii 1 770-212 Solenoid Coill 12VDC
1 991 211 Knob
1 LEPP 221 Solenoid Amplifier 4-20mA
5(@é&b) 2 CXDA XAN Check Valve 4 psi
6(a@a&b) 2 CXCD XAN Check Valve 4 psi
7 1 1/16” NPT x 0.8mm Dampening Orifice
8 1 1/8” BSPT x 0.8mm Dampening Orifice

RF Wagon Manual



GILTRAP

RF Forage Wagon Operating Manual

Page 30

Hydraulic Control Valve — 1918

2 x Mounting holes
drilled and tapped
M8 x 15 mm

50mm

All ports 7/8"UN
O Ring \
hJ

Floor Return Parallel /
port is plugged ;;’

i

]

Note:

The Generation Il RF
Control System does not
Pilot Orifics located have the amplifier module
under 7/16" UN O-Ring fitted.

plug. Requires 4mm or
5/32" AF long arm hex
key for removal.

Dampening Orifice
located at end of item 3
cavity. Requires 3/16"
AF long arm hex key

Sequence either electrically or manually
operated adjusts elevator maximum load,
must be set below tractor relief valve to
avoid elevator stalling

for removal.
Position Qty Supplier Part # Description Setting
1(@&b) 2 CXDA XAN Check Valve 4 psi
2 1 LHDA XEN Flow Compensator 75 psi
3i 1 DPBB LAN Unload Sensing Valve
1 DVBB 8FN Sequencing Element Integrated T-8A
1 RBAP LAN Proportional Pilot Relief
3ii 1 770-212 Solenoid Coil 12VDC
1 991 211 Knob
1 LEPP 221 Solenoid Amplifier 4-20mA
4 1 7/8” UN Plug Blank Plug
5 1 1/16” NPT x 0.8mm Dampening Orifice
6 1 1/8” BSPT x 0.8mm Dampening Orifice

RF Wagon Manual




GILTRAP
=l

ENGINEERED PERFORMANCE

Page 31

RF Forage Wagon Operating Manual

Jack Assembly — Model 4

o)

Note: Not all parts shown are available seperatly.

Jacks manufactured after approx 1/1/2000

have had Special Nut No.8 superseeded by
a welded-in version.

RF Wagon Manual




= GILTRAP Page 32
RF Forage Wagon Operating Manual
Jack Assembly — Model 4
Item Part Number Description 70mm Qty | 80mm Qty

- 301-4000-1 Jack Model 4 (70mm) - ¢/w Pin, Sleeve etc. 1

- 301-4020-2 Jack Model 4 (80mm) - c/w Pin, Sleeve etc. 1
- 301-4000 Jack Model 4 (70mm) - no Pin, Sleeve etc. 1

- 301-4020 Jack Model 4 (80mm) - no Pin, Sleeve etc. 1
1 301-4010 Upper Body 1

1 - Upper Body 1
2 301-4017 Lower Foot 1

2 301-4019 Lower Foot — 80mm 1
3 CLNPC3/4 Nylon Pole Clip %" 1 1
4 301-4031 Shaft 1 1
5 301-4049 Handle Knob, Plastic 1 1
6 301-4056 Handle - c/w knob 1 1
7 301-4024 Main Thread 1 1
8 - Special Nut 1 1
9 301-4038 Aluminium Cover 1 1
10 301-4058 Gear, Small 1 1
11 301-4059 Gear, Large 1 1
12 301-4044 Thrust Washer - 25x40x1 1 1
13 BRGT51205 Thrust Bearing, T51205 1 1
14 NN8 Nut , Nyloc M8 5 5
15 WASGS Washer, Spring M8 4 4
16 RIVIT-73406 Rivit 2 2
17 GRN8-ST Grease Nipple, M8x1.0 Straight 1 1
18 301-4100 Jack Sleeve for 70mm Body 1

18 301-6032 Jack Sleeve for 80mm Body 1
19 301-4200 Jack Pin 1 1
20 FP10.006 Lynch Pin 1 1
21 B16X120 Bolt, M16x120 2 2
22 NN16 Nut, Nyloc M16 2 2
23 B8x40 Bolt, M8x40 1 1
24 RP8x40 Roll Pin, 8x40 1 1
25 RP4x30 Roll Pin, 4x30 1 1

RF Wagon Manual




S |

GILTRAP

ENGINEERED PERFORMANCE

RF Forage Wagon Operating Manual

Page 33

Simol Jack

|
0
E
N
Item Part # Description Qty.

1 301-4056-1 Handle 1

2 301-4060-1 Bearing ]

6 301-4061-1|Inner tube, foot & spindle ]

13 |301-4062-1 Spring clip ]

14 301-4063 Top cover ]

15 |301-4058-1 Gear small 1

16  [301-4059-1 Gear large 1

17 301-4064 | Gear pair (small & large) ]

18 301-4100 Jack sleeve 1

19 301-4200 Sleeve pin 1

20 FP10.006 Lynch pin 1

21 B16x100 Bolt, M16x120 2

22 NN16 Nut, Nyloc M16 2

SezA-A(1:1.5)

RF Wagon Manual



I ENGINEERED PERFORMANCE

RF Forage Wagon Operating Manual

Page 34

Rima Jack

RIMA Parking Jack

21 90064755 1
20 90076770 1
19 90068800 1
18 90070956 1
17 90068720 1
16 90071940 1
15 900411324 1
14 900416341 1
13 979303981 1
12 90064766 4
1 90079350 4
10 90039930 2

9 90049035 1
8 90033262 1
7 90033253 1
6 90069014 2
5 90041090 1
4 90034200 1
3 90057712 1
2 940655403 1
1 940275933 1
Item: Code: Q.ty:

RF Wagon Manual




1 GILTRAP Page 35

RF Forage Wagon Operating Manual

Conveyor Bed Assembly — 900mm

Note: - From serial
number 10478 onwards,
parts #5 and #21 have
been superseded, in
addition to this, part #9
has been removed

altogether
Type ‘A’ Idler Roller Type ‘B’ Idler Roller
(Up to Serial Number: 17747) (From Serial Number: 17748)

Grubscrew
locking collar

Separate
collar

RF Wagon Manual



1

GILTRAP

ENGINEERED PERFORMANCE

Page 36

RF Forage Wagon Operating Manual

Conveyor Bed Assembly — 900mm Parts list

Item Part Number Description Qty
1 501-8002 Conveyor Chassis (CC bed only) 1
- CCBED-98 CC Bed incl Belt + hyd Motor 1
- CCBED-RF CC bed incl Belt
4 CCRFIRMNT Idler Adjuster Frame 1
3 625-0050 Idler Roller Spacer 2
5 HSG-CCRD Bearing Housing 2
- HSG-CCRDS Self-aligning bearing housing (serial # 10478 on.) 2
6 HYMS50 Hydraulic Motor 1
7 501-9514 Drive Roller, 900mm 1
9 625-0051 Drive Roller Spacer 2
- CCRAD-RF Drive Roller Assembly (includes #5, 7, 9 & 21) -
10 14296 Idler Shaft (replaces 510-1073-RF) 1
11 14341 Type ‘B’ Idler Roller only, 900mm (bearings NOT included). 1

To replace Type ‘A’ Idler Roller see Idler Roller Assembly below
) 14342 Idler Roller Assembly (Replaces Type A and Type B) (replaces i
CCRAI-RF) (includes #10, 11 & 12)

12 BRG6206-2RS1 Type ‘A’ Idler Roller Bearing 6206-2RS1 2
- BRGYAR206 Type ‘B’ Idler Roller Bearing Insert 30mm 2
13 554-1143 Motor Coupling - Female 1
14 554-1136 Motor Coupling - Male 1
15 SC10X40SC Cap screw, M10x40 2
16 N10 Nut, M10 2
17 WASG10 Spring Washer, M10 10
18 GSC3/8X3/4A Grub Screw, 3/8" UNC x 3/4" 4
21 BRG6305-2RS1 Bearing 6305-2RS1 2

- BRGYET205 BRG Insert w/coll 25mm (serial # 10478 onwards)
22 B10X20 Bolt, M10x20 8
23 590-0177 Hydraulic Motor Mounting Plate c/w Shield 1
24 B12X45 Bolt, M12x45 2
25 WASG12 Spring Washer, M12 2
26 N12 Nut, M12 2
27 670-6212 Cover Plate 1
28 WASG6 Spring Washer, M6 2
29 B6x15 Bolt, M6x15 2
30 N16 Nut, M16 4
31 501-9110 Conveyor Belt, 900mm x 4.5m 1
32 501-9535 Rivet Strip 2
33 501-9521 Rubber Insertion Strip 2
34 RIVIT-2771-0617 | Monobolt Rivet 35
35 595-1200 Hose Clamp 3
36 NN8 Nut, Nyloc M8 3
37 595-1199 RF Front Bed Clamp 2

- BELTFASTPST Conveyor Belt Joining Wire 1.0m
39 595-1197 Conveyor Bed Stay 1

RF Wagon Manual




1 GlLTRAP Page 37

RF Forage Wagon Operating Manual

Conveyor Bed Assembly - 1200mm

Type ‘A’ Idler Roller Type ‘B’ Idler Roller
(Up to Serial Number: 17747) (From Serial Number: 17748)

Grubscrew
locking collar

Separate
collar

RF Wagon Manual



1

GILTRAP

ENGINEERED PERFORMANCE

Page 38

RF Forage Wagon Operating Manual

Conveyor Bed - 1200mm Parts list

ltem Part Number Description Qty
1 501-8007 1200mm Conveyor Bed Only 1
- CCBED-RF1200 | 1200mm Conveyor Bed With CC Belt 1
- RFCCMT RFCC Motor C/W Coupling, MNT 1
3 625-0050 Idler Roller Spacer 1
4 CCRFIRMNT1200 | 1200mm RF IDLER ROLLER MNT 2
S HSG-CCRDS | gelf-Aligning Bearing Housing 2
6 HYM50 Hydraulic Motor 1
7 501-9514-1200 | CC-RF Roller Drive 1200mm 1
- CCRAD-RF1200 | Drive Roller Assembly (Includes #5, 7 & 21) 1
10 14297 Idler Shaft (replaces 510-1073-RF1200) 1
11 14343 Type ‘B’ Idler Roller only, 1200mm (bearings NOT included). 1

To replace Type ‘A’ Idler Roller see Idler Roller Assembly below
Idler Roller Assembly (Replaces Type A and Type B) (replaces

- 14344 CCRAI-RF1200) (includes #10, 11 & 12) -
12 BRG6206-2RS1 | Type ‘A’ Idler Roller Bearing 6206-2RS1 2
- BRGYAR206 Type ‘B’ Idler Roller Bearing Insert 30mm 2
13 554-1143 Motor Coupling - Female 1
14 554-1136 Motor Coupling - Male 1
15 SC10X40SC Cap Screw, M10x40 2
16 N10 Nut, M10 2
17 WASG10 Spring Washer, M10 10
18 GSC3/8X3/4A | Grub Screw, 3/8" UNC X 3/4" 4
21 BRGYET205 | BRG Insert W/Coll 25mm 2
22 B10X20 Bolt, M10x20 8
23 590-0177 Hydraulic Motor Mounting Plate C/W Shield 1
24 B12X45 Bolt, M12x45 2
25 WASG12 Spring Washer, M12 2
26 N12 Nut, M12 2
27 670-6212 Cover Plate 1
28 WASG6 Spring Washer, M6 2
29 B6x15 Bolt, M6x15 2
30 N16 Nut, M16 4
31 501-9120 CC BELT W SLATS 4.500x1200 1
32 501-9535 Rivet Strip 1
33 501-9521 Rubber Insertion Strip 1
34 | RIVIT-2771-0617 | Monobolt Rivet 16
35 595-1200 Hose Clamp 3
36 NN8 Nut, Nyloc M8 3
37 595-1199 RF Front Bed Clamp 1
- BELTFASTPST | Conveyor Belt Joining Wire 1
39 595-1197 Conveyor Bed Stay 1

RF Wagon Manual




1 GILTRAP Page 39

RF Forage Wagon Operating Manual

Conveyor Slat & Chain 900/1200

RF Wagon Manual



I ENGINEERED PERFORMANCE

Page 40

RF Forage Wagon Operating Manual

Conveyor Slat & Chain 900/1200 Parts List

ltem Part Number Description Qty
900mm 1200mm
1 211-0007-1 SPKT 9T 35mm BORE 4 4
2 BRG6307-2RS1 Bearing 6307 2 Rub/Seals 4 4
3 501-8015 RF Chain Bed-Bearing Housing 2 -
- 501-8025 RF Chain Bed-Bearing Housing 1200 Bed - 2
4 510-1074 Shaft Chain Drive Bed - Drive 1 -
- 10138 Shaft Chain Drive 1200 Bed-Drive - 1
5 554-1136 Coup - Male-Hyd Motor C/Conv 1 1
- 554-1143 Coup - Fem -Hyd Motor C/Conv 1 1
6 590-0177 Motor Mount 1 1
7 HYMS80 Hydraulic Sam Motor Generic 80cc 1 1
8 501-9600 HDPE 6mm-1975X916 BLK 1 -
- 501-9602 HDPE 6mm-1975X1216BLK - 1
9 501-8010 RF Chain & Slat 900mm Bed Complete 1 -
- 501-8020 RF Chain & Slat Bed 1200mm Bed Complete - 1
10 595-1200 Hose Clamp 3 3
11 501-8012 RF Chain Bed-Chain & Bars Set 1 -
- 501-8022 RF Chain Bed-Chain & Bars 1200 Bed Set - 1
12 N16 Nut 16mm 4 4
13 12423 Tensioner Bracket 900 1 -
- 10141 Tensioner Bracket 1200 - 1
14 510-1075 Shaft Chain Drive Bed - Idler 1 -
- 10139 Shaft Chain Drive 1200 Bed-Idler - 1
15 11226 Rear Cover Plate - Chain C/Conv 1 -
- 11225 Rear Cover Plate - Chain C/Conv - 1

RF Wagon Manual




RF Forage Wagon Operating Manual

HD Cross Conveyor Extension

RF Wagon Manual



I ENGINEERED PERFORMANCE

RF Forage Wagon Operating Manual

Page 42

Item Part Number Description Qv
900X1000 | 900X2000 | 1200X1000 | 1200X2100
1 10661 CCE Bed Welded Assy — 900W X 1000L 1 - - -
- 10657 CCE Bed Welded Assy — 900W X 2000L - 1 - -
- 10667 CCE Bed Welded Assy — 1200W X 1000L - - 1 -
- 10668 CCE Bed Welded Assy — 1200W X 2100L - - - 1
2 501-9518 Complete Idle Roller Assy, HD 900mm 1 1 - -
- CCRAI-HD1200 Complete Idle Roller Assy, HD 1200mm - - 1 1
3 501-9513 Complete Drive Roller Assy, HD 900mm 1 1 - -
- CCRAD-HD1200 Complete Drive Roller Assy, HD 1200mm - - 1 1
4 10658 CCE Front Mount Assy 1 1 1 1
5 10659 CCE Rear Mount Assy 1 1 1 1
6 501-9521 Rubber Insert Strip - MSX / RF CC Bed 2 2 2 2
7 501-9535 Insert Strip Retainer - MSX / RF CC Bed 2 2 2 2
8 501-9101 CC Belt w Slats 2250X900 1 - - -
- 501-9108 CC Belt w Slats 4250X900mm - 1 - -
- 501-9102 CC Belt w Slats 2250X1200 - - 1 -
- 501-9109 CC Belt w 4250X1200mm - - - 1
9 RAM2X1X10 Ram 2" x 1" x 10" Stk 1 1 1 1
10 900-0116 Pin, 25mm, c/w Head 2 2 2 2
11 615-3542 Motor Mount c/w Guard - CC Extension, Heavy Duty 1 1 1 1
12 HYM40-PT Hydraulic Motor Generic 40cc — Painted 1 1 1 1
13 HSGTU505 Bearing Housing, Take Up, 25mm 4 4 4 4
14 BRGYET205 Bearing Insert with Collar, 25mm 4 4 4 4
15 554-1143 Coup - Fem -Hyd Motor C/Conv 1 1 1 1
16 554-1136 Coup - Male-Hyd Motor C/Conv 1 1 1 1
17 596-1001 Adj Tensioner M16 x 100mm c/w Nuts 4 4 4 4
18 B20X60 Bolt, Zinc Plated, M20X60 10 10 10 10
19 B20X80 Bolt, Zinc Plated, M20X80 2 2 2 2
20 N16 Nut, Zinc Plated, M16 4 4 4 4
21 NN20 Nut Nyloc, Zinc Plated, M20 12 12 12 12
22 WA20 Flat Washer, Zinc Plated, M20 14 14 14 14

RF Wagon Manual




1 GILTRAP Page 43

RF Forage Wagon Operating Manual

HD Cross Conveyor Extension Hydraulic Connection

1. Remove hose from BOTTOM port on cross conveyor motor

2. Connect hose between TOP port on the extension motor and BOTTOM port on cross
conveyor motor

3. Connect hose between BOTTOM port on extension motor and hose that was

disconnected from the BOTTOM port on the cross conveyor motor

EXTENSION MOTOR IS PLUMBED INTO HOSE REMOVED

HOSE FROM BOTTOM PORT ON CROSS CONVEYOR
FROM BOTTOM OF CROSS CONVEYOR MOTOR

CROSS CONVEYOR EXTENSION MOTOR

HOSE FROM BOTTOM PORT
ON CROSS CONVEYOR MOTOR IS
PLUMBED INTO THE TOP PORT ON

RF Wagon Manual



= GILTRAP Page 44

RF Forage Wagon Operating Manual

Valve Adjuster Assembly (Manual Control)

Item Part Number Description Quantity
1 595-1054 Inner Rod & Hose Assembly 1
1 595-1056 Inner Rod only 1
2 595-1049 Shaft Collar, 13mm 1
3 595-1043 Adjustment Handle Outer c/w Knob 1
4 B-SA12X60 Anchor Bolt 12x60 1
6 KNOB547B Tri-Knob 547B M10 1
7 B6x12 Bolt, M6x12 1
8 B10x30 Bolt, M10x30 1
9 NN10 Nut, Nyloc M10 1
10 WASG10 Washer, Spring M10 1
11 595-1046-2 Support Mount 1
12 GSC5X5A Grubscrew Allen Head, M5x5 1
13 595-1027 Fitting only, 3/8" UNF 1
14 595-1028 Fitting only, 12mm bore 1

RF Wagon Manual



l ENGINEERED PERFORMANCE

RF Forage Wagon Operating Manual

Page 45

Rear Gate Assembly

Ry

Changed to heavier bolt
April 2007 P/N: 670-1173

Changed to nylon bush
April 2007 P/N: 670-1172
With 19mm circlip

- Quantity Used
ltem Part Number Description RF9- 19 RF21
1 670-1135 Gate Assembly (up to March 2007) 1 -
1 670-1136 Gate Assembly (up to March 2007) - 1
1 670-1135-1 Gate Assembly (from April 2007 onwards) 1 -
1 670-1136-1 Gate Assembly (from April 2007 onwards) - 1
2 BRGUC1" Ball Bearing, 1" 1 1
4 PFCAP25G Cap, Galvanized 1 1
5 SGC100x24 Spring, Compression 100 x 220D x 5 1 1
7 590-0212-1 Catch Plate RH 1 1
7 590-0212-1 Catch Plate LH 1 1
8 670-1164-1 RF Gate Latch Mount 2 2
9 NN10 Nut, Nyloc M10 1 1
10 B10x65 Bolt, M10x65 1 1
11 670-1165 Handle 1 1
12 B10x35 Bolt, M10x35 2 2
13 WASG10 Washer, Spring M10 2 2
14 N10 Nut, M10 2 2

RF Wagon Manual



1 GILTRAP Page 46
RF Forage Wagon Operating Manual
- Quantity Used
ltem Part Number Description RF9-19 RF21
15 NN12 Nut, Nyloc M12 or M20 2 2
16 B12x30 Bolt, M12x30 or 670-1173 2 2
17 699-1002 Gate Stay 1 1

RF Wagon Manual




= GILTRAP Page 47

RF Forage Wagon Operating Manual

Elevator Assembly

VERSION A
(Until Dec 2006)

VERSION C

(Oct 2007 onwards) (Jon\é(E)g§lgrl\\lWBOrdS)

RF Wagon Manual



1 GILTRAP Page 48
RF Forage Wagon Operating Manual
Elevator Assembly
. Quantity
ltem Part Number Description RF9& 13 RF11.16 &19 RF21
1 650-0038 Elevator Chassis 1 - -
1 650-0046 Elevator Chassis - 1 -
1 650-0040 Elevator Chassis - - 1
2 580-3005 Lower Wide Elevator Panel 1 1 1
3 210-0012 Sprocket 6 Tooth, 35mm Idler 2 2 2
4 596-1004 Threaded Adjuster, M16 c/w nuts 2 2 -
4 596-1025 Threaded Adjuster, M20 c/w nuts - - 2
5 N16 Nut, M16 2 2 -
5 N20 Nut, M20 - - 2
6 230-1007 Chain Joiner c/w bolt etc 2 2 2
9 625-0040 Spacer - Idler Axle 2 2 2
10 597-1029-1 Idler Axle 2 2 2
11 N10 Nut, M10 2 2 2
12 WASG10 Washer, Spring M10 2 2 2
13 615-1997 Deadeye, 1 leg 35mm Left 1 1 1
14 615-1996 Deadeye, 1 leg 35mm Right 1 1 1
15 510-1343 Shaft - Elevator Top Drive 1 1 1
18 HYM500 Hydraulic Motor 1-1/4" Shaft (31.6mm) 1 1 RF11 -
18 HYM625 Hydraulic Motor 1-3/8" Shaft (35mm) - 1 RF16&19 1
19 SK10X8 Key Steel @ 35mm 1 1 1
20 625-0047 Plastic - PVC Cover — use like for like 1 1 1
- 14380 Steel - Coupling Cover — use like for like 1 1 1
21 580-2006 Elevator Top Drive Cover - Wide 1 1 1
22 CCE35 External Circlip, 35mm 1 1 1
23 554-1106 Mechanical Coupling - Female 35mm 1 1 1
24 554-1123 Mechanical Coupling - Male 1-1/4" 1 1 RF11 -
24 554-1134 Mechanical Coupling - Male 1-3/8" - 1 RF16&19 1
25 GSC3/8x1/2A Grubscrew, Allen Head 3/8" UNC 2 2 2
26 GRN8-ST Grease Nipple, M8x1.0 Straight 4 4 4
27 N12 Nut, M12 4 4 4
28 WASG12 Washer, Spring M12 4 4 4
29 SK10X8 Key Steel, 10x8 @ 55mm 2 2 2
31 210-0003 Sprocket 5 Tooth, 35mm Key Drive 2 2 2
33 650-0022 Elevator Top Drive Mount 1 1 1
- 650-0310 Elevator Top Assembly Complete 1
- 650-0312 Elevator Top Assembly Complete 1 1
34 CH10HTLL Long Link Chain 2@ 2.5m 2@3.1m 2@3.7m
34a CH1OHTLL | Long Link Chain 1;' 875 Ililr?llsz’ 16 @ 5 links 15875#::?
35 605-3001 Spacer 8 10 11
36 BCH12x60 Coach Bolt 8 10 11
37 N12-W Nut, Locking M12 8 10 11
38 N12G Nut, Galv M12 8 10 11
39 501-0062 Elevator Spiked Bar — LH 1 hole 4 5 5
39a 501-0072 Elevator Spiked Bar — LH 2 hole 4 5 5
40 501-0061 Elevator Spiked Bar — RH 1 hole 4 5 5
40a 501-0071 Elevator Spiked Bar — RH 2 hole 4 5 5
41 595-3000 Cast Chain Link 16 20 20
42 B12X40 Bolt, M12x40 32 40 40
43 B8X35 Bolt, M8x35 16 20 20
44 NN8 Nut, Nyloc M8 16 20 20
45 WA12 Washer, Flat M12 32 40 40
46 NN12 Nut, Nyloc N12 32 40 40
47 625-0046 SPACER 800D X 22MM 2 2 2
- 650-0070 Sub Frame wear box 1 - -
- 650-0072 Sub Frame wear box - 1

RF Wagon Manual




Page 49

G ST

RF Forage Wagon Operating Manual

Panels, Guards & Covers

RF Wagon Manual



1

GILTRAP

ENGINEERED PERFORMANCE

Page 50

RF Forage Wagon Operating Manual

Panels, Guards & Covers

- Quantity
Iltem | Part Number Description RF9 1 RF11 T RF13 | RF16 1 RF19 | RF21

2 670-1502 Panel — Lower LH 1 1

2 670-1503 Panel — Lower LH 1 1 1

2 670-1518 Panel — Lower LH 1
3 670-1509 Panel — Lower RH 1 1

3 670-1510 Panel — Lower RH 1 1 1

3 670-1525 Panel — Lower RH 1
4 670-6064 Corner - LH 1 1

4 670-6015 Corner - LH 1 1 1 1
5 670-6070 Corner - RH 1 1

5 670-6022 Corner - RH 1 1 1 1
6 670-2176 Panel — Top LH 1 1

6 670-2186 Panel — Top LH 1 1 1

6 670-2305 Panel — Top LH 1
7 670-2177 Panel — Top RH 1 1

7 670-2187 Panel — Top RH 1 1 1

7 670-2310 Panel — Top RH 1
8 670-2070 Front Panel 1 1

8 670-2072 Front Panel 1 1 1

8 670-2074 Front Panel 1
9 670-2037 Front Panel Frame 1 1 1 1 1 1
10 670-2038 Front Hinged Panel 1 1 1 1 1 1
11 670-1538 Corner Insert - RH 1 1 1 1 1 1
12 670-1531 Corner Insert - LH 1 1 1 1 1 1
13 670-1545 Deflecting Panel 1 1 1 1 1 1
14 670-6333 Side Gusset Insert - LH 1 1 1 1 1 1
15 670-6326 Side Gusset Insert - RH 1 1 1 1 1 1
16 655-0262 Front Post 1 1

16 655-0266 Front Post 1 1 1

16 655-0264 Front Post 1
18 580-4600 Elevator Motor Guard 1 1 1 1 1 1
19 | SCOIL1.2/SSS | Side Panel @ 3.3m 2 2

19 | SCOIL1.2/SSS | Side Panel @ 4.7m 2 2

19 | SCOIL1.2/SSS | Side Panel @ 6.1m 2 2
20 655-0098-1 Rear Gate Post (needs latch) 1 1
20 655-0099-1 Rear Gate Post (needs latch) 1 1 1 1
21 655-0755 Side Post 4 8
21 655-0760 Side Post 4 8 10
21 655-0765 Side Post 10
22 580-4058 Chain cover

- 580-4060 Chain cover stainless

- 580-4320 Rubber Latch
23 670-6320 Valve cover 1 1 1 1

- 670-6322 Valve cover 1 1
24 670-1550 Bed deflector panel
25 580-4311-1 Cover support panel
26 580-4301 Cover support panel

- 670-2039 Front Mesh screen from 2015

Please state when ordering if the machine is centre feed or side delivery.

RF Wagon Manual




Page 51

GILTRAP

CI ENGINEERED PERFORMANCE

RF Forage Wagon Operating Manual

Floor Transmission — RF9 & RF11

g —O”: fLA \
[ >SN
e
33 4

RF Wagon Manual



= GILTRAP Page 52

RF Forage Wagon Operating Manual

Floor Transmission — RF9 & RF11

Item Part Number Description Quantity
RF9 RF11

1 - Chassis - -
2 210-1044 Sprocket 7 Tooth, 25mm Bore 1 1
3 615-1111 Deadeye, 2 Leg 40mm 1 1
4 HYM200 Hydraulic Motor 1 -
4 HYM250 Hydraulic Motor - 1
5 SK10x8 Motor Key, Key Steel, 10x8 @ 35mm 1 1
6 595-1076 Tensioner Arm, Short 1 1
7 595-1062 Chain Tensioner Bush 4 4
8 B12x40 Bolt, M12x40 2 2
9 B12x45 Bolt, M12x45 2 2
10 N12G Nut, M12 Galvanised 26 26
11 WASG12 Washer, Spring M12 26 26
12 595-1070 Tensioner Arm, Long 1 1
13 NN12 Nut, Nyloc M12 2 2
14 210-1084 Sprocket 27/13 Tooth Idler Welded 1
18 SK12x8 Key, Parallel 12x8 1 -
18 SK12x12 Key, Parallel 12x12 - 1
19 510-1049-1 Shaft, Floor Drive 40mm 1 -
19 510-1051 Shaft, Floor Drive 45mm - 1
20 625-0040 Spacer 40x15 2 -
20 625-0045 Spacer 45x15 - 2
21 WA40 Washer, Flat M40 1 -
21 WA45 Washer, Flat M45 - 1
22 615-2002 Deadeye, 1 Leg 40mm 4 2
22 615-2023 Deadeye, 1 Leg 45mm - 2
23 210-1216 Sprocket 50 Tooth 40mm Bore 1 -
23 210-1218 Sprocket 50 Tooth 45mm Bore - 1
24 211-0114 Weld-on Square 40mm (45mm hole) 2 -
24 211-0121 Weld-on Square 45mm (50mm hole) - 2
25 210-0020 Sprocket 6 Tooth 40mm Square Drive 2 -
25 210-0030 Sprocket 6 Tooth 45mm Square Drive -
27 230-1007 Chain Joiner Link c/w Bolt 2
29 605-2002 Floor Slat - Bolt On 13 13
30 CH10HTLL Floor Chain 2@7.6m 2@7.6m
31 605-3001-1 Floor Slat Bush 26 26
32 BCH12X60 Bolt, Coach M12x60 Galv. 26 26
33 GRN8-ST Grease Nipple, M8x1.0 Straight
34 GDM-GLC6-8 Grease Lube Connector 6 - 8mm
35 GDM-GLOLIVE Olive (included with #34) 12 12

RF Wagon Manual



1 GILTRAP Page 53
RF Forage Wagon Operating Manual
Item Part Number Description Quantity
RF9 RF11
Grease Lube Tube Helios 6mm. 1 @ 900mm, 1 @
36 GDM-GLT6.15 770mm, 1 @ 1370mm, 1 @ 1320mm, 1 @ 2020mm &
1@ 2870mm

37 TIMBER150X40TG | Timber T & G - 3390mm 11 11
38 TIMBER75X50RS Timber 75 x 50 RS - 1630mm as reqd. as reqd.
39 BCH10X70 Bolt as reqd. as reqd.
40 N10G Nut M10 Galvanised as reqd. as reqd.
41 580-4058 Transmission Cover 1 1

- 580-4060 Stainless Transmission Cover 1 1

42 KNOB547B Knob 2 2

- 580-4320 Rubber Latch 2 2

43 GSC3/8X1/2A Grubscrew, Allen Head 3/8" UNC 4 4

44 GDM-GLEG6-8 Grease Tube Fitting 90 deg 6 6

45 N12 Nut, M12 6 6
46 WASG12 Washer, Spring M12 6 6

47 CH16BJ 16B Chain Joiner 1 1

48 CH16BC 16B Chain Crank as reqd. as reqd.
49 CHCA550 Roller Chain CA550 1.45m 1.45m
50 CHCA550J CA550 Chain Joiner 1 1

51 CHCA550C CA550 Chain Crank as reqd. as reqd.
52 CH16B Roller Chain 16B 1.86m 1.86m
53 575-0055 Shaft guard Outer 2ch 2 2

54 575-0063 Shaft guard Centre 2ch 1 1

57 580-4509 Chain Drive pipe guard

RF Wagon Manual




Page 54

cl ENGINEERED PERFORMANCE

RF Forage Wagon Operating Manual

RF13

Floor Transmission

2ss on
Zai

CA550 Chain

20B Chain

RF Wagon Manual



I ENGINEERED PERFORMANCE

RF Forage Wagon Operating Manual

Page 55

Floor Transmission — RF13

ltem Part Number Description Quantity

1 - Chassis -

2 210-1039 Sprocket, 7T, CA550 1

3 615-1118 Deadeye, 2 Leg 45mm 1

4 HYMS00 Hydraulic Motor 1

5 SK10x8 Motor Key, Key Steel, 10x8 @ 35mm 1

6 595-1076 Chain Tensioner Arm, Short 1

7 595-1062 Nylon Tensioner Block 2

8 B12x40 Bolt, M12x40 2

9 B12x50 Bolt, M12x50 1

10 N12G Nut, M12 Galvanised 72
11 WASG12 Washer, Spring M12 72
12 595-1070 Chain Tensioner Arm, Long 1

13 210-1086 Sprocket, 27/13T Idler 1

14 NN12 Nut, Nyloc M12 2

18 SK12x12 Key, Parallel 12x12 1

19 510-1301 Shaft, 45mm 1
20 625-0042 Spacer 4
21 WA45 Washer, Flat M45 As reqd
23 210-1104 Sprocket, 30T 45mm Bore 1
24 210-0030 Sprocket, 6T 4
25 211-0122 Sprocket Drive Square (included with #24) 4
27 230-1007 Chain Joiner 4
29 CH10HTLL Chain — 4 lengths 10.43m
30 605-3001-1 Stepped Bush 72
31 BCH12X60 Coach bolt M12x60 G8.8 72
32 615-2002 Deadeye, 1 Leg 40mm 2
33 GRN8-ST Grease Nipple, M8x1.0 Straight 6
34 GDM-GLC6-8 Grease Lube Connector 6mm-8mm 6
35 GDM-GLT6.15 Grease Lube Tube Helios 6mm 1 @ 900mm, 1 @ 770mm, 1 @ 1370mm, 1 @
36 GDM-GLOLIVE Olive (included with #34 & 43) -

37 TIMBER150X40TG Timber T & G - 4795mm 11
38 TIMBER75X50RS Timber 75 x 50 RS - 1630mm 10
39 BCH10X70 Coach Bolt As reqd.
41 580-4058 Transmission Cover 1

- 580-4060 Stainless Transmission Cover 1
42 KNOB547B Knob 2

- 580-4320 Rubber Latch 2
43 GDM-GLE6-8 Grease Tube Fitting, 90deg 6
44 GSC3/8X1A Grubscrew, Allen Head 3/8" UNC 3
45 N12 Nut, M12 4
46 WASG12 Washer, Spring M12 6
47 605-2030 Floor Slat (780mm) 34
50 CHCA550 Roller Chain, CA550 1.45m
51 CHCA550J Roller Chain Joiner, CA550 1

52 CHCA550C Roller Chain Crank, CA550 as reqd.
53 CH20B Roller Chain, 20B 1.85m
54 CH20BJ Roller Chain Joiner, 20B 1

55 CH20BC Roller Chain Crank, 20B as reqd.
57 575-0069 Shaft guard — Outer 4ch 2
58 575-0078 Shaft guard — Inner 4ch 2
59 575-0079 Shaft guard — Centre 4ch 1

RF Wagon Manual




1 GILTRAP Page 56

RF Forage Wagon Operating Manual

Floor Transmission — RF16

=
F——

Note: Components #3, #8 & #22 were superseded
with heavier components from Jan 2007 onwards.
Components using 16mm bolts rather than 12mm
are the heavier version.

RF Wagon Manual



I ENGINEERED PERFORMANCE

RF Forage Wagon Operating Manual

Page 57

Floor Transmission — RF16

ltem Part Number Description Quantity

2 210-1180 Sprocket, 13T, 16B 1
3a 615-1125 Deadeye, 2 Leg, 50mm, 12mm Bolt 1
3b 615-1127 Deadeye, 2 Leg, 50mm, Large Casting, 16mm Bolt 1

4 HYMS00 Hydraulic Motor 1

5 SK10x8 Motor Key, Key Steel, 10x8 @ 35mm 1

6 595-1076 Chain Tensioner Arm, Short 1

7 595-1062 Nylon Tensioner Block 2
8a B12x40 Bolt, M12x40 2
8b B16x40 Bolt, M16x40 2

9 B12x50 Bolt, M12x50 1
10 N12G Nut, M12 Galvanised 72
11 WASG12 Washer, Spring M12 72
12 595-1070 Chain Tensioner Arm, Long 1

13 210-1088-1 Sprocket, 50T-13T 16B/20B 1
14 NN12 Nut, Nyloc M12 2
18 SK12x12 Key, Parallel 12x12 1
19 510-1305 Shaft, 50mm 1
20 625-0037 Spacer 4
21 WA50 Washer, Flat M50 As reqd
22a 615-2043 Deadeye, 1 Leg, 50mm, 12mm Bolt 3
22b 615-2044 Deadeye, 1 Leg, 50mm, Large Casting, 16mm Bolt 3
23 210-1140 Sprocket, 38T 50mm Bore 1
24 210-0031 Sprocket, 6T 4
25 211-0122-1 Sprocket Drive Square (included with #24) 4
27 230-1007 Chain Joiner 4
29 CH10HTLL Chain — 4 lengths 10.43m
30 605-3001-1 Stepped Bush 72
31 BCH12X60 Coach Bolt, M12 72
32 615-2002 Deadeye, 1 Leg 40mm 2
33 GRN8-ST Grease Nipple, M8x1.0 Straight 6
34 GDM-GLC6-8 Grease Lube Connector 6mm-8mm 6
35 GDM-GLT6.15 Grease Lube Tube Helios 6mm 1 @ 900mm, 1 @ 770mm, 1 @ 1370mm, 1 @
36 GDM-GLOLIVE Olive (included with #34 & 43) -
37 TIMBER150X40TG Timber T & G - 4795mm 11
38 TIMBER75X50RS Timber 75 x 50 RS - 1630mm -
39 BCH10X70 Coach Bolt As reqd.
41 580-4058 Transmission Cover 1

- 580-4060 Stainless Transmission Cover 1
42 KNOB547B Knob 2

- 580-4320 Rubber Latch 2
43 GDM-GLE6-8 Grease Tube Fitting, 90deg 6
44 GSC3/8X1A Grubscrew, Allen Head 3/8" UNC 3
45 N12 Nut, M12 4
46 WASG12 Washer, Spring M12 6
47 605-2030 Floor Slat 34
50 CH16B Roller Chain, 16B 1.50m
51 CH16BJ Roller Chain Joiner, 16B 1
52 CH16B Roller Chain Crank, 16B as reqd
53 CH20B Roller Chain, 20B 1.85m
54 CH20BJ Roller Chain Joiner, 20B 1
55 CH20BC Roller Chain Crank, 20B as reqd
57 575-0069 Shaft guard — Outer 4ch 2
58 575-0078 Shaft guard — Inner 4ch 2
59 575-0079 Shaft guard — Centre 4ch 1

RF Wagon Manual




1 GILTRAP Page 58

RF Forage Wagon Operating Manual

Floor Transmission — RF19 & RF21

Note: Components #3 &
#9 fitted with bronze bush
were superseded by a

single

Jan 2007 onwards.

Part n
same.

piece casting from

umbers remain the

16B Chain

RF Wagon Manual



1

GILTRAP

ENGINEERED PERFORMANCE

Page 59

RF Forage Wagon Operating Manual

Floor Transmission — RF19 & RF21

- Quantity
Item Part Number Description RE19 RE21
2 210-1188 Sprocket, 13 Tooth 16B 1-3/8" Bore 1 1
3 615-1132 Deadeye Housing, 2 Leg c/w bush
4 615-1200 Bush, Bronze 60ID x 75mm (incl. with #3 & 9) 4 4
5 GRN8-ST Grease Nipple, M8x1.0 6 6
6 WASG16 Washer, Spring M16 2 2
7 B12X45 Bolt, M12x45 2 2
8 HYM625 Hydraulic Motor 1 -
8 HYM785 Hydraulic Motor - 1
9 615-2058 Deadeye Housing, 1 Leg c/w bush 3 3
10 SK10x8 Motor Key, Key Steel, 10x8 @ 35mm 1 1
11 595-1076 Tensioner Arm, Short 1 1
12 595-1062 Tensioner Bush, Nylon 4 4
13 GSC12x30A Grubscrew, Allen Head M12x30 2 2
14 N12G Nut, Galvanised M12 80 88
15 WASG12 Washer, Spring M12 80 88
16 595-1070 Tensioner Arm, Long 1 1
18 210-1088-1 Reduction Sprocket, 50/13 Tooth 40mm Idler 1 1
19 B16x40 Bolt, M16x40 2 2
22 SK20x13 Key, Parallel 20 x 13 x 100mm 1 1
23 510-1309 Floor Shaft - 60mm HT 1 1
24 625-0038 Spacer Bush 60x35 2 2
25 210-1211 Sprocket, 43 Tooth 20B 60mm Bore 1 1
26 210-0032 Sprocket 6 Teeth, 60mm Bore c/w plate 4 4
27 211-0123 Square Drive Plate, Weld On (incl. with #26) 4 4
29 230-1007 Chain Joiner 4 4
31 CH10HTLL Chain — 13m lengths 4 4
32 605-3001-1 Stepped bush 80 88
33 BCH12X60 Bolt, Coach M12x60 80 88
34 615-2002 Deadeye, 1 Leg 40mm 2 2
35 GDM-GLC6-8 Grease Lube Connector 6mm-8mm 6 6
36 GDM-GLT®6.15 Grease Lube Tube Helios 6mm 1 @ 900mm, 1 @
37 GDM-GLOLIVE Olive (included with #35 & 43)
38 TIMBER150X40TG | Timber T & G - 6190mm 11 11
39 TIMBER75X50RS | Timber 75 x 50 RS - 1630mm 12
40 BCH10X70 Bolt, Coach M10x70 - -
41 N10G Nut, Galvanised M10 - -
42 580-4058 Transmission Cover 1 1
- 580-4060 Stainless Transmission Cover 1 1
43 GDM-GLE®6-8 Grease Tube Connector 90 deg 6 6
44 KNOB547B Knob 2 2
- 580-4320 Rubber Latch 2 2
45 GSC3/8X1A Grubscrew, Allen Head 3/8" UNC 2 2
46 N12 Nut M12 4 4
47 NN12 Nut, Nyloc M12 2 2
48 605-2030 Floor Slat 40 44
50 CH16B Chain, 16B 1.5m 1.5m
51 CH16BJ Chain Joiner, 16B 1 1
52 CH16BC Chain Crank, 16B 1 1
53 CH20B Chain, 20B 2.0m 2.0m
54 CH20BJ Chain Joiner, 20B 1 1
55 CH20BC Chain Crank, 20B as reqd. as reqd.
57 575-0069 Shaft guard — Outer 4ch 2 2
58 575-0078 Shaft guard — Inner 4ch 2 2
59 575-0079 Shaft guard — Centre 4ch 1 1

RF Wagon Manual




Page 60

G ST

RF Forage Wagon Operating Manual

Rear Floor Idler Adjuster Assembly

4 CHAIN FLOOR

2 CHAIN FLOOR

RF Wagon Manual



=1

GILTRAP

ENGINEERED PERFORMANCE

Page 61

RF Forage Wagon Operating Manual

Rear Floor Idler Adjuster Assembly

ltem Part Number Description 2 Chain 4 Chain
1 - Main Chassis - -
2 596-1004 Adjusting Tensioner M16x200 c/w nuts 2 4
3 N16 Nut, M16 (included with #2) 4 8
6 571-0087 Box Adjuster 2 4
- 571-0085 Rear Floor Adjuster Assy Rf9-25
7 210-0012 Sprocket, 6 Tooth 35mm Idler 2 4
8 597-1029 Axle, 35mm 2 4
9 597-1036 Idler Sprocket Spacer c/w Stop 4 8
10 625-0040 Spacer 40x15 4 8
12 GRN8-ST Grease Nipple 8x1.0 Straight 2 4
13 WASG10 Washer, Spring M10 2 4
14 N10 Nut, M10 2 4
15 575-0042 Floor Timber Protector Outer - 2
16 575-0051 Floor Timber Protector Inner - 2
17 575-0052 Floor Timber Protector Center - 1
18 TIMBER150X40TG | Timber, T & G 11 11
19 575-0042 Floor Timber Protector Left 2 -
20 575-0035 Floor Timber Protector Center 1 -
21 575-0049 Floor timber Protector Right 1 -

RF Wagon Manual




Page 62

GILTRAP

cl ENGINEERED PERFORMANCE

RF Forage Wagon Operating Manual

— RF11

Rear Floor Drive Assembly

RF Wagon Manual




I ENGINEERED PERFORMANCE

RF Forage Wagon Operating Manual

Page 63

Rear Floor Drive Assembly — RF11

Item Part Number Description Quantity
2 571-0038 Adjuster frame 1
3 571-1078 Cover 1
4 510-1301 Shaft 1
5 210-1083-2 Sprocket, 27T 16B 1
6 210-1182 Sprocket, 13T 16B 1
8 WASG12 Washer, Spring M12 6
9 N12 Nut, M12 6
10 B12x45 Bolt, M12x45 2
14 571-1071 Motor Hanger Assembly 1
20 554-1123 Mechanical Coupling — Male 1-1/4” 1
21 HYM500 Hydraulic Motor 1
22 595-1070 Tensioner Arm 1
23 595-1062 Nylon Chain Tensioner Bush 4
25 GRN8-ST Grease Nipple, M8x1.0 Straight 6
26 625-0045 Spacer 45x15 2
27 615-2023 Deadeye, 1 Leg 45mm 3
28 210-0030 Sprocket 6 Tooth 45mm Square Drive 2
29 211-0121 Weld-on Square, 50mm hole (included with #28) 2
30 571-0087-1 Box adjuster 2
31 580-1017 Cover plate 1
32 580-1010 Cover plate 2
33 596-1004 Adjuster screw 3
34 N16 Nut 6
35 TIMBER150X40TG | Timber T & G 11
36 575-0049 Timber protector RH 2
37 575-0035 Timber protector Center 1
38 575-0042 Timber Protector LH 4
39 CH16B Roller Chain, 16B 1.86m
40 CH16BJ Roller Chain Joiner, 16B 1
41 CH16BC Roller Chain Crank, 16B as reqd.
42 GSC3/8X1/2A Grubscrew, Allen Head 3/8" UNC 4
43 SK12x12 Key, Parallel 12x12 1

RF Wagon Manual




Page 64

G ST

RF Forage Wagon Operating Manual

— RF13 & RF16

Rear Floor Drive Assembly

Components using 16mm bolts rather than 12mm

superseded with heavier type from Jan 2007
are the heavier version.

Note: On RF16 models, component #27 was
onwards.

RF Wagon Manual



1

GILTRAP

ENGINEERED PERFORMANCE

Page 65

RF Forage Wagon Operating Manual

Rear Floor Drive Assembly — RF13 & RF16

- Quantity
ltem Part Number Description RF13 RF16
2 571-0039-1 Adjuster frame 1 1
3 571-1078 Transmission Cover 1 1

4 510-1301 Shaft, 45mm 1

4 510-1305 Shaft, 50mm 1
5 210-1104 Sprocket, 30T, 20B 1

5 210-1140 Sprocket, 38T, 20B 1
6 210-1065.1 Sprocket, 10T, 20B 1 1
8 WASG12 Washer, Spring M12 6 6
9 N12 Nut, M12 4

10 B12x50 Bolt, M12x50 1

14 571-1071 Motor Hanger Assembly 1 1
20 554-1123 Mechanical Coupling — Male 1-1/4” 1

20 554-1134 Mechanical Coupling — Male 1-3/8” 1
21 HYM500 Hydraulic Motor 1

21 HYM625 Hydraulic Motor 1
22 595-1070 Chain Tensioner Arm 1 1
23 595-1062 Nylon Tensioner Block 2 2
25 GRN8-ST Grease Nipple, M8x1.0 Straight 3 3
26 625-0042 Spacer 4

26 625-0037 Spacer 4
27 615-2023 Deadeye, 1 Leg 45mm 3

27 615-2043 Deadeye, 1 Leg 50mm 3
28 210-0030 Sprocket, 6T 4

28 210-0031 Sprocket, 6T 4
29 211-0122 Sprocket Drive Square (included with #28) 4

29 211-0122-1 Sprocket Drive Square (included with #28) 4
30 571-0087-1 Box adjuster 4 4
31 596-1004 Threaded Adjuster 3 3
32 N16 Nut, M16 (included with #31) 6 6
33 TIMBER150X40TG | Timber T & G 11 11
35 SK12x12 Key, Parallel 12x12 1 1
36 GSC3/8X1A Grubscrew, Allen Head 3/8" UNC 4 4
39 575-0052 Timber Protector Outter 1 1
40 575-0051 Timber Protector Inner 2 2
41 575-0050 Timber Protector Center 2 2
43 - Cover Plate 1 1
44 - Cover Plate 2 2
45 - Cover Plate 2 2
47 CH20B Roller Chain, 20B 1.85m 1.85m
48 CH20BJ Roller Chain Joiner, 20B 1 1
49 CH20BC Roller Chain Crank, 20B asreqd. | asreqd.

RF Wagon Manual




1 GILTRAP Page 66

RF Forage Wagon Operating Manual

Rear Floor Drive Assembly — RF19 & RF21

o
Lt
& ST

&
e G
R

16B Roller Chain Note: Component #12 fitted with
bronze bush was superseded by a
single piece casting from Jan 2007

onwards.
Part numbers remain the same.

RF Wagon Manual



1

GILTRAP

ENGINEERED PERFORMANCE

Page 67

RF Forage Wagon Operating Manual

Rear Floor Drive Assembly — RF19 & RF21

. Quantity
ltem Part Number Description RF19 RF21
2 571-0046-1 Adjuster frame 1 1
3 510-1309 Floor Shaft - 60mm HT 1 1
4 210-0032 Sprocket 6 Teeth, 60mm Bore c/w plate 4 4
5 211-0123 Square Drive Plate, Weld On (incl. with #4) 4 4
7 210-1088-1 Reduction Sprocket, 50/13 Tooth 40mm Idler 1 1
11 615-1200 Bush, Bronze 60ID x 75mm (incl. with #12) 4 4
12 615-2058 Deadeye Housing, 1 Leg c/w bush 3 3
13 WASG16 Washer, Spring M16 2 2
14 N16 Nut, M16 4 4
15 B16x40 Bolt, M16x40 2 2
16 GRN8-ST Grease Nipple, M8x1.0 6 6
17 571-1071 Motor Hanger Assembly 1 1
24 210-1104-1 Sprocket, 30 Tooth, 20B, 60mm Bore 1 1
25 210-1188 Sprocket, 13 Tooth 16B 1-3/8" Bore 1 1
26 SK20x13 Key, Parallel 20 x 13 x 100mm 1 1
27 595-1062 Tensioner Bush, Nylon 4 4
29 595-1062 Tensioner Bush, Nylon 1 1
31 615-2002 Deadeye, 1 Leg 40mm 2 2
32 595-1070 Tensioner Arm 1 1
33 HYM625 Hydraulic Motor 1
33 HYM785 Hydraulic Motor 1
34 554-1134 Mechanical Coupling — Male 1-3/8” 1 1
35 596-1025 Threaded Adjuster 4 4
36 N20 Nut, M20 (included with #35) 8 8
37 GSC12x30A Grubscrew, Allen Head M12x30 2 2
38 TIMBER150X40TG | Timber T & G 11 11
39 571-0087-1 Box adjuster 4 4
40 625-0038 Spacer Bush 60x35 2 2
43 580-4058 Transmission Cover 1 1
45 575-0050 Timber Protector Outer 2 2
46 575-0051 Timber Protector Inner 2 2
47 575-0052 Timber Protector Center 1 1
48 - Cover Plate 2 2
49 - Cover Plate 2 2
50 - Cover Plate 1 1
52 CH20B Chain, 20B 2.0m 2.0m
53 CH20BJ Chain Joiner, 20B 1 1
54 CH20BC Chain Crank, 20B as reqd. as reqd.
55 CH16B Chain, 16B 1.5m 1.5m
56 CH16BJ Chain Joiner, 16B 1 1
57 CH16BC Chain Crank, 16B as reqd. as reqd.

RF Wagon Manual




1 GILTRAP Page 68

RF Forage Wagon Operating Manual

Single Axle Assembly — RF9

ltem Part Number Description Quantity Used
1 Axle Beam, 60sq Hubs 1
2 WHLA11.5/80-12 | Wheel Assembly 11.5/80-15.3 2
3 110-0917 Wheel Nut, M18x1.5 12
4 B16x45 Bolt, M16x45
5 S51239 Washer, Conical M16
6 N16 Nut, M16

RF Wagon Manual



I ENGINEERED PERFORMANCE

RF Forage Wagon Operating Manual

Page 69

Tandem Axle Assembly — RF9 & RF11

Quantity Used

ltem Part Number Description
RF9 RF11

2 110-0250 Hub Mount, 60sq Hubs 2

2 110-0262 Hub Mount, 70sq Hubs 2
3 GRN1/8-90 Grease Nipple, 1/8" BSP 90deg 2 2
4 GRN1/8-90 Grease Nipple, 1/8" BSP 90deg 2 2
6 110-0917 Wheel Nut, M18x1.5 24 24
7 WHLA11.5/80-12 | Wheel Assembly 11.5/80x15.3 4 4
8 B16x45 Bolt, M16x45 4 4
9 S51239 Washer, Conical M16 8 8
10 N16 Nut, M16 4 4

RF Wagon Manual




I ENGINEERED PERFORMANCE

RF Forage Wagon Operating Manual

Page 70

Tandem Axle Assembly — RF13 & RF16

L Quantity Used
ltem Part Number Description RF13 RF16
1 110-0556 Axle Beam 1 1
2 110-0507 Axle Pivot Shaft 1 1
5 110-0264 Hub Mount 2 -
5 110-0260 Hub Mount - 2
6 GRN1/8-90 Grease Nipple, 1/8" BSP 90deg 2 2
7 110-0114 Plastic Bush 3"x4" @ 150mm 2 2
8 GRN1/8-90 Grease Nipple, 1/8" BSP 90deg 2 2
9 WHLA400X15.5-146T | Wheel Assembly 400/60 x 15.5 4 -
9 WHLA15/70-18 Wheel Assembly 15/70-18 - 4
10 110-0917 Wheel Nut, M18x1.5 24 32
11 B16x45 Bolt, M16x45 4 4
12 S51239 Washer, Conical M16 4 4
13 N16 Nut, M16 4 4

RF Wagon Manual




GILTRAP

RF Forage Wagon Operating Manual

Page 71

Tandem Axle Assembly — RF19 & RF21

ltem Part Number Description Quantity Used
1 110-0560 Axle Beam 1
2 110-0520 Axle Pivot Shaft 1
5 110-0269 Hub Mount 2
6 GRN1/8-90 Grease Nipple, 1/8" BSP 90deg 2
7 110-0114 Plastic Bush 3"x4" @ 150mm 4
8 GRN1/8-90 Grease Nipple, 1/8" BSP 90deg 2
9 WHLA400R22.5-8 Wheel Assembly 400/70R22.5 8 STUD 4
10 110-0919 Wheel Nut, M20x1.5 32
11 B20x70 Bolt, M20x70 4
12 S51245 Washer, Conical M20
13 N20 Nut, M20

RF Wagon Manual




Page 72

(uotido) gW-arddTu aseadb 00010012E€ N
0SLXS"€ZW dno V00¥001¥2E W

ogxs utd 000£0029€€ i

002X0EW MU 3nu 00050020€€ 3

¥XLEX0G JAYSEM 000900€ }5€ r

Butaeaq 1020€ I

0SLX8LW 3nu 000£00% L €€ H

SO AOJ X909 V1000062 | )

0SIX8LW Pni1s 00080015€€ 4

Butaeaq L120€ 3

HAN 01XG0LXgL SY SATIT 2 10001016€E a
GIXZLXGS 10B1U0D dTT TedS Butd V10010291 %)
Tees TelaW 8AT1O9304d V002002 LSE 9

v

00 09 aJenbs Apog arxe gnis

1 - 000090S6.¥

ENGINEERED PERFORMANCE

GILTRAP

auweu

2p0oo

G

RF Forage Wagon Operating Manual

Monroc Hubs

60x60 Stub

RF Wagon Manual



on

~
0]
a0
<

=5

(NOTLd0) 9N I1ddIN 353D 000+001Z8E I 1

osixign dny 000S00Lb2E 1 S

0SXS UTd 00020029€€ } u

00ZX0EW MH 3NN 00050020€€ L 0

SXLEXZG-JaYsem 000800E LS8 I d

8020g but.Jeag 80208 ) 0

ST IX@IN- InU Tooum 000200V +€€ 9 N

— D09X00E FAN90Z-909 @NH| NO-0010906LYY i n

S G IX8LW-PN1s 000800 15€€ 9 g

S } lz0g butJeog 1 120E i %

= 2" LX66XSG -JOUSEf) 00S90021S€ I r

= v2a-sdI1oJT1) 000100192¢ L I

= J3AaT axeJdg 0502002817 I H

= 209%00¢ - 1Joddns wey 02Sv0015SE } 5

3 00£BT - 909X00€E - WRD Y10000VE2Y i 4

© hUu 9ta-Butads 000£0026VE z 3

s - D09XO0E-SIXE JBA00 8YEJg 0009002.7€ l a

2 w 09GX00E SA0US 03BJg 0009000V Y z )

= O D09X00E - J9A00 33edg 005200VEEE A 9

o o 009X00€ +JN909 STXe Qnis Apcg|  1-000020/6v I v

] ...vDA aweN apo)| Artiuenb| uootTeq
i S
LL o
o ™

RF Wagon Manual



Page 74

ENGINEERED PERFORMANCE

GILTRAP

G

RF Forage Wagon Operating Manual

70x70 Stub

g:1 :3Te2S
MOTA OTJIBWOST

(NOIL4O)9W I1ddIN 3SVIHD 000L00LLEE 3 N

QS EXS "98W-dND 0009001L¥2E I 1]

09XS NId 00080029€€ I 7

9EW-MH- LNN 00090020€E ! b

SX0ZX9€ HIHSYM 000600€LSE 1 r

6020€ ONIHV3G 6020¢ I I

LW LNN 133HM 000200¥VLEE 9 H

SO AOH V90.L 000D006¢ L ¥ I 9

SIX8LW ANLS 0008001SEE 9 E|

€120 9ONIHvV3g £1a0¢g | 3

¢LXG21X08 HEN SV v3S £000L01L6EE I a
9IX08XS9 10VINOD dIT VIS 9ONIH v2oolL0.91v I ]
CXLEEXG9 HIHSVYM AQY 0000L0CLSE I g

00 0/ JHVYNOS AQOd 3ITIXV 4NLS 1-0000L0S6.1 I \4
aweu apoo| Aitiuenb UoOTTEq

RF Wagon Manual



Page 75

ENGINEERED PERFORMANCE

G

RF Forage Wagon Operating Manual

300x70C Stub

0S1x98K dng 0009001¥2¢€ 1 S

09XS UTd 00080029€€ L u

002X9EN MH 3NN 00090020€¢€ L 0

GX0/LX9E - JAYSEM 000600€1S€ L d

Butdeag 60208 ! 0

STIX8LW- INU Taaum 000200V LEE 9 N
209X00€ J190Z-ANH 0010806 L¥¥ L W

S IX8LW-pNis 000800 1S€E€ 9 1

butueag £120€ 3 A

¥X61LXG9 JOYSepm 000€20€1S€ T r
v2a-sdIToJ419 000100192¢ ! I

JanaT 9veJg 0058002812 L H
009X00¢€ - 1Joddns wey 00020015S¢€ L )
00£6T-909%00g -wey v L0000VESY 1 4
91a-butuds 000£0026v¢ I 3

009X00E-STXE J3A0D 9xedg v009002/¥E L a
09GX00E SA0YS axye.g 000900€0bY 2z 0
209X00E - JBA0D a)eudg 000€00VEEE l q
009X00€ 4K90Z 3IXV 8nls Apog 7-00009026.F | v
awen apo)| A3Tauenp| uooTTeg

RF Wagon Manual



Page 76

00 08 3WVNDS 3TXV 8NLS AdOY

1-00008SS64Y

ENGINEERED PERFORMANCE

GILTRAP

wes
<

0SEXLO LN dng V00600 L ¥2E b N
0/X9 UTd 00060029€€ } 0]
002XSPW MH INN 00080020€€ I il
GX08XSY HIHSYM 000910€}5€ 1 M
1122€ ONIWvY3a L122¢ } r
1Y1dS62-8LW 1NN 000800V LEE g I
(NOILdO) 9W- 31ddIN 3ISVIHO 00010012€€ L H
SO AOY X808 9NH 00008062 ¥ ) 9
0SIX8LW anLs 0008001S€E 8 4
G120€ 9NIuv3g G120¢ L 3
HEN SIXGELXS6 SV SdIT ¢ 1vas S00D01016EE } a
9LXSG6XS/.  LOVINOD dI7 Tv3S ONIY 0€004L0/9 4V 1 0
ZXSP XS/ - NOY 0006002 5€ } a
} %

b

aweu

apoo

G

RF Forage Wagon Operating Manual

80x80 Stub

RF Wagon Manual



Page 77

ENGINEERED PERFORMANCE

G

RF Forage Wagon Operating Manual

300x80C Stub

OSLXLOLW dND

0006001 ¥2E

} X

0/X9 NId 00060029¢€€ I M

SXSPIN-MH- 1NN 00080020€€ I A
SX08XSY HIHSYM 0009L0ELSE I n
L122€ ONIWV3g Ligece I 2
GTIX8LW LNN 133HM 0008007 LEE 8 S
L4X-806-808 49NH 0080801 kb1 3 ]
08X00v WNHa 008€ 1009SY I 0

G LX8LW Anls 0000L0LSEE 8 d

G120€ ONIUv3E 1344 3 0

0 LXO0E XS -HIHSVM 00S.20ELSY I N
ZXGE VIS ONIH 0 000D00E6EE I W
008X00¥ -H43AIdS 0900000845 I 1
2d0SXEE HSNG 000€00191LE I A

9 3TddIN 3SVIHO 000L00LLEE < r
J08X00¥ 3J0HS IMvHG v00€ 1090V E 14 I
ONIHdS V0E0L0C6VE [ H
008X00P-43N00 INVHE 041L000084€ 14 )
02="1 G2 ' LX8W HL M34HIS 000100€02E 14 E|
09¢€6T - 08X00¥ - VD 000¥008€ECY | 3
008X00p- L40ddNS WVO 0018L0OLSSE I a
43A37 IvHE 09020028LY I 9]
0€0-SdITIOHIO 000£00192¢E I 7]
008X00¥ 4X808 31XV GNLS AG04 1-000VE€S86.Y I A4
QweN apoa| AyTyuenb|[ uoorTeRq

RF Wagon Manual




1 GILTRAP Page 78

RF Forage Wagon Operating Manual

Hub Assembly — ADR

RF Wagon Manual



= GILTRAP Page 79
RF Forage Wagon Operating Manual
Hub Assembly — ADR
) - Quantity
Item Giltrap Part # Description
60mm | 70mm | 80mm | 90mm
1 HUB2000KG | Complete Stub Axle, ADR 6 stud 60sq 1
1 HUB3000KG | Complete Stub Axle, ADR 6 stud 70sq 1
1 HUB4250KG | Complete Stub Axle, ADR 8 stud 80sq
1 HUB5000KG | Complete Stub Axle, ADR 8 stud 90sq 1
2 110-0193 Seal 57x100x10 O/A (80x100x8 nom.) 1
2 110-0194 Seal 67x120x12 O/A (100x120x10 nom.) 1
2 110-0195 Seal 78x130x10 O/A (108x130x8 nom.)
2 110-0196 Seal 82x140x10 O/A (119x140x8 nom.) 1
3 BRG30208J2 | Taper Roller Bearing, 30208 J2 1
3 BRG32210J2 | Taper Roller Bearing, 32210 J2 1
3 BRG32212J2 | Taper Roller Bearing, 32212 J2
3 BRG32213J2 | Taper Roller Bearing, 32213 J2 1
4 BRG30211J2 | Taper Roller Bearing, 30211 J2 1
4 BRG30213J2 | Taper Roller Bearing, 30213 J2 1
4 BRG32215J2 | Taper Roller Bearing, 32215 J2
4 BRG32216J2 | Taper Roller Bearing, 32216 J2 1
5 110-0945 Wheel Stud, M18x50 6 6
5 110-0950 Wheel Stud, M20x60x1.5 8
6 110-0917 Wheel Nut, M18 6 6
6 110-0919 Wheel Nut, M20x1.5 8
7 - Hub Only 1 1 1
8 GRN8-45 Grease Nipple, M8x1.0 45 deg 1 1 1
9 110-1047 Slotted Nut, M39x1.5 1 1
9 110-1060 Slotted Washer Nut, M48x1.5 1
10 - Retaining Clip (or Split Pin SP5x70) 1
10 - Retaining Clip (or Split Pin SP5x70) 1
10 - Retaining Clip (or Split Pin SP5x80)
10 - Retaining Clip (or Split Pin SP5x90) 1
11 110-0799 Grease Cap ADR Pressed Steel - 80mm 1
11 110-0881 Grease Cap ADR Pressed Steel - 90mm 1
11 110-0883 Grease Cap ADR Pressed Steel - 110mm
11 110-0884 Grease Cap ADR Pressed Steel - 120mm 1

RF Wagon Manual




1 GILTRAP Page 80

RF Forage Wagon Operating Manual

Hub Assembly — Tizeta

' .
7////////////////////////////

N
\\\\\\\\\\\\\\\\
7

i

RF Wagon Manual



1

GILTRAP

ENGINEERED PERFORMANCE

Page 81

RF Forage Wagon Operating Manual

Hub Assembly — Tizeta

ltem

Part Number

Description

Quantity

60mm

70mm | 80mm

90mm

Stub Axle, Tizeta 6 stud 60sq

Stub Axle, Tizeta 6 stud 70sq

1

Stub Axle, Tizeta 8 stud 80sq

Stub Axle, Tizeta 8 stud 90sq

Hub Only

BRG30208J2

Taper Roller Bearing, 30208

BRG32210J2

Taper Roller Bearing, 32210

BRG32212J2

Taper Roller Bearing, 32212

BRG32213J2

Taper Roller Bearing, 32213

BRG30211J2

Taper Roller Bearing, 30211

BRG32213J2

Taper Roller Bearing, 32213

BRG32215J2

Taper Roller Bearing, 32215

BRG32217J2

Taper Roller Bearing, 32217

Seal, 80x100x13

Seal, 90x120x12

Seal, 100x130x14

Seal, 120x150x12

Slotted Nut, M30x2

Slotted Nut

Slotted Nut

Slotted Nut

Split Pin

Split Pin

Split Pin

Split Pin

Grease Nipple

110-0888

Grease Cap, Pressed Steel, 80mm

110-0889

Grease Cap, Pressed Steel, 90mm

110-0877

Grease Cap, Pressed Steel, 110mm

—_

Grease Cap, Pressed Steel, 120mm

110-0945

Wheel Stud, M18x50

110-0917

Wheel Nut, M18

Backing plate

Brake shoe

Brake shoe lining

Spring

Spring

Shoe pivot pin

Washer

Nut

Torque shaft

Torque arm

Torque arm clamp nut

Torque arm clamp bolt

NINIRIBlglzQlalalnlals|2lao|w|o|e|m|jo|~|N|N (N jo|o|o|o|ofoa|a|o|s MM w|w|w[w|N]|= o]

Torque arm support mount

N
N

Brake drum

N
(¢}

Drum retaining screw

AlAalalaAalaAalalalalalalalalNdDINI~OO

AlalalalalalalalalaalaNdDINI~OO
_AllAallAalAalalalalalalalala(NDIN|—=(00|0

AlAalalalalalalalaaa (NN —

RF Wagon Manual




RF Forage Wagon Operating Manual

Brake Hose and Cylinder Configurations RF16

Internal Spring

RAM OPTION A RAM OPTION B
RF 16
Item No Part Number Description Quantity
A RAMAX94125S-PT Type A Brake Ram 2
B RAMADRDO030/025-PT Type B Brake Ram 2
1 12338 RF25-Main Brake hose QRC 1
1 12337 RF25-Main Brake hose BC 1
3 12339 RF25- Left Brake hose 1
2 12339 RF25-Right brake hose 1
- HYFQRC1/2M 1/2 CCS QRC-MALE END 1
- HYFQVF-FO6X BRAKE COPPLING 1

RF Wagon Manual




1 GILTRAP Page 83

RF Forage Wagon Operating Manual

Brake Hose and Cylinder Configurations RF21

Internal Spring

RAM OPTION A RAM OPTION B
RF 21
Item No Part Number Description Quantity
A RAMAX94125S-PT Type A Brake Ram 2
B RAMADRDO030/025-PT Type B Brake Ram 2
1 12341 RF25-Main Brake hose QRC 1
1 12340 RF25-Main Brake hose BC 1
3 12342 RF25- Left Brake hose 1
2 12342 RF25-Right brake hose 1
- HYFQRC1/2M 1/2 CCS QRC-MALE END 1
- HYFQVF-FO6X BRAKE COPPLING 1

RF Wagon Manual




= GILTRAP Page 84

RF Forage Wagon Operating Manual

Hydraulic Hoses (excluding Sidelift models)

Cavity Designation Valve Relevant Hose Description Hose Part #
Pres HCV1899B Valve To Tractor 450-1020-99
Tank HCV1899B Valve To Tractor 450-1020-99

Cross Belt Pres HCV1899B Valve To Conveyor Motor 450-1024-99
Cross Belt Ret HCV1899B Valve To Conveyor Motor 450-1024-99
Fir Pres HCV1899B Valve To Floor Motor 450-1022-99
FlIr Ret HCV1899B Valve To Floor Motor 450-1022-99
Elev Pres HCV1899B Valve To Elevator Motor 450-1026-99
Elev Ret HCV1899B Valve To Elevator Motor 450-1026-99
Fir Pres HCV1918 Valve To Floor Motor -
FlIr Ret HCV1918 Valve To Floor Motor -
Elev Pres HCV1918 Valve To Elevator Motor -
Elev Ret HCV1918 Valve To Elevator Motor -

ltem Part Number Description Quantity Used
1 HYH1/2 Hose 1/2" 2 Wire Non-Skive -
2 HYFSN2-08 1/2" 2 Wire Ferrule Pressed 12
3 HYFS05-1408 7/8” JICF - 1/2M Swage Tail 10
4 HYFS15-0808 1/2” BSPM - 1/2M Swage Tail 2
5 HYFA-GN-1414 Hose Adaptor 7/8” JICF 10
6 HYFQRC1/2M 1/2" CCS Q.R.C Male End 2

RF Wagon Manual



I ENGINEERED PERFORMANCE

RF Forage Wagon Operating Manual

Page 85

Hydraulic Hoses — Sidelift Models

Cavity Designation Relevant Hose Description Hose Part #
Pres Valve To Tractor 450-0210
Tank Valve To Tractor 450-0210
Cross Belt Pres Valve To Conveyor Motor 450-0231
Cross Belt Ret Para Valve To Conveyor Motor 450-0231
Fir Pres Valve To Floor Motor 450-0217
FiIr Ret Valve To Floor Motor 450-0217
Elev Pres Valve To Elevator Motor 450-0224
Elev Ret Valve To Elevator Motor 450-0224
- Tractor To Ram Pipe 450-0245
- Ram Pipe To Front Ram 450-0238
- Ram Pipe To Rear Ram 450-0238

R

@

2

19

ltem Part Number Description Quantity Used

1 HYH1/2 Hose 1/2" 2 Wire Non-Skive

2 HYFSN2-08 1/2" 2 Wire Ferrule Pressed 16
3 HYFS05-1408 7/8JICF - 1/2M Swage Tail 14
4 HYFS15-0808 1/2BSPM - 1/2M Swage Tall 2
5 HYFA-GN-1414 | Hose Adaptor 7/8JICF 14
6 HYFQRC1/2M 1/2" CCS Q.R.C Male End 2
7 HYFS78-M2408 | M24 - 1/2M Swage Tall 3
8 HYFFTCS-16 Cutting Ring - 16mm 4
9 HYFFTNS-16 Tube Nut - 16mm 4
10 HYT16 Hydraulic Tube - 16mm 2

RF Wagon Manual




I ENGINEERED PERFORMANCE

RF Forage Wagon Operating Manual

Page 86

Sidelift Hydraulic Ram

Ended December 2012. New supplier from this date.

Quantity Used

Item Giltrap Part # Description 2-3/4" Cylinder | 3-1/2" Cylinder
- 2TRAMSL Complete Ram 1
- 3TRAMSL Complete Ram 1
1 600-0913 Cylinder, Lower 2-3/4" 1
1 600-0920 Cylinder, Lower 3-1/2" 1
2 600-0760 Retaining Head 1
2 600-0773 Retaining Head 1
3 600-1024 Spear Assembly 1 1
4 600-1012 Piston, 2-3/4" 1
4 600-1019 Piston, 3-1/2" 1
6 NNF1x14TPI | Nut, Nyloc 1x14 TPI 1 1
7 SLUSAL27 | Seal, 2-3/4x2x9/16 U Ring 1
7 SLUSAL32 | Seal, 3-1/2x2-3/4x1/2 U Ring 1
8 OR120 O-Ring 120, 1x3/32 1 1
8 WA25x65x3 | Washer, Flat 26x65x3 Black 1
8 WA25x85x3 | Washer, Flat 26x85x3 Black 1
9 SLW67-40 Seal, Wyclip 67-40 1 1
10 GRN8-ST Grease Nipple, M8x1.0 Straight 2 2
- SLK2T-1 Seal Kit (includes #7, 8 & 9) 1
- SLK3T-1 Seal Kit (includes #7, 8 & 9) 1

RF Wagon Manual




1 GILTRAP Page 87

RF Forage Wagon Operating Manual

Sidelift Assembly

MAIN CHASSIS

PG
Sl

TORQUE TUBE
MSX80 P/N 594-0157
MSX100/125 P/N 594-0164

@/LOADCELL (5 & 10T)

LOADCELL MOUNT
P/N 594-0150

HYDRAULIC RAM
o

PARALLEL LINK
P/N 594-0171

RF Wagon Manual



1 GlLTRAP Page 88

RF Forage Wagon Operating Manual

RF25

Index

REAR GATE ASSEMBLY ....uvtiiiiitiiieetteeeeeteeeestteeeestteeeeeasesesasaeeaatseeaessseeeassaeaeassseeeasssseeaasssaeeassseseasssseesansseeeasseeesnes 89
LT L C TN (ol =Tt 1) AR 90
ELEVATOR ASSEMBLY ....cuutiiiiittiieeitieeeeeteeeesitteeeesteeeeetsessaeusesaassssseaesssesassssesaassseeeasssseaassssesassseseasssseseassessssssesases 91
ACH EIRVALOE PAIS TIST... .ottt bbb bbb bbb bbb 92
PANELS, GUARDS & COVERS.......ceeitutttiieeeeeieitereeeeeeeeestteeeeeeeesesttaeseeeeessessasseseeeseastiassesseeseeasitasseeeseesnssrsssseeseennnnes 93
Panels, GUArds & COVEIS PAITS LiST.......cc.cciiuiiiiee i i ee st ete s veeeate s srte e eate s savessatessavessseessrressnsessreessnresans 93
FLOOR TRANSMISSION......cuuuuuuuuuunununnnesenensssnenesensssssssnsssssssssnssssnssssssssnsssnsnsssssssnsssnsnsssssnsnsnsssnssnssnsssnnnsnnnsnnnnssnsnsnsssnnnne 95
Floor TransmiSSION RF25 PAITS [IST.........ocuiiiiiiiii ittt sttt e s s bt e e e s sb bt e e s s bee e e s sabeeesssbaeesanns 96
REAR FLOOR DRIVE ASSEMBLY .....uuuttiiiiieiiiiiiiieeeeeeeeeeitaeeeeeeeeeeetsaeeeeeeeaeeitsssesaeeeeesisssasseeeeessssssseeeseessasssseseseennnses 97
Rear FIoor Drive ASSEMDIY PArtS LIST........coiiiiiiiieiiiee et 97
RE25 BRAKE HOSE AND RAMS ...ttt ettt ettt e e e e e ettt e e e e e eeeaaaaeeeeeeeeeaataeseeeseeesnraaseeeeeeenanees 99
TANDEM AXLE ASSEMBLY RE25 ..ottt e et e e e et e e e e e e e eeentaaeeeeeeeennnes 100
ADR 21.5T SPRUNG BOGIE ..ottt ettt eee ettt e e e e ettt e e e et e e e e etae e e e taeeeeeaseeeeeaaaaeesnsseeesnsseeenanes 101
ADR 130mm Axle Brake COnfIQUIALION .........ccouoiiiiiiiiriieiree e 102
ADR 1360 8 LEAT BOGIE ...veveveieiietirietietirt ettt ettt stttk et bttt s ettt n b bbb e 103
ADR 1500 9 LEAT BOGIE ..uveveveieieetirieieteste ettt sttt b bbbt b et s e bbb n et b s 104
ADR Steering AXIE ASSEMDIY .....c..ouiiiiie bbb 105
STEEIING AXIE PAITS TIST ...t bbb e b e bbbt et e st e st e e bt e 106

N Ot ettt e e et eect ettt e e et ettt e et e e et e e e e eeeeetttaaeeeeeeeeeeiaatteaaeeeeaaattaataaeeeeaaattrataaaeeeaaaarbtaaeaeeeeaiabaataaeeeeaanrrrreeeeeeaaantes 108

RF Wagon Manual



G GILTRAP
RF Forage Wagon Operating Manual

Rear Gate Assembly




1 GILTRAP Page 90
RF Forage Wagon Operating Manual
Rear Gate Parts list

Item Part Number Description Qﬂzgtcilty
1 670-1138 Back Gate Assembly Rf25 1
2 NN20 NYLOC NUT 20mm 2
3 670-1173 Back Gate Hinge Bolt 2
4 RAM1856 Gas Strut BK QOOMAACQS{:)stabIe(IncI Ball Joint, 2
5 10904 Rf25 Rear Gate Stay 1
6 590-0212-2 Back Gate Latch - RF 2
6.1 670-1154 RF Gate Latch Bush 2
6.2 670-1164-1 RF Gate Latch Mount 1
’ 10903 RF25 Rear Ladder 1
8 670-1152 Gate Detent Tube 1
9 BRGUC1" Ball Bearing, 1" 1
10 SGC100x24 Spring, Compression 100x220Dx5 1
11 NN10 Nut, Nyloc M10 1
12 B10x65 Bolt,M12x65 1
13 PFCAP25G Cap, Galvanized 1
14 670-1165 Back Gate Bolt On Handle 1
15 B10x35 Bolt, M10x35 2
16 WASG10 Washer, Spring M10 2
17 N10 Nut, M10 2
18 670-1164-1 RF Gate Latch Mount 2

RF Wagon Manual




1 GILTRAP Page 91

RF Forage Wagon Operating Manual

Four Chain Elevator Assembly RF25

LR ua\
Qu
LSRN

JR\W\WY
AR W\W
QU0
jaluiuy

LU

(sluluialaiuing
jaluluiuiuinin

ToToOoOS
LR
LT

oo oOos
js\ulniulniniay
\slnjnluln\niny

DETAIL A

BICIDICIDIGIONE

RF Wagon Manual



I ENGINEERED PERFORMANCE

RF Forage Wagon Operating Manual

Page 92

4 Chain Elevator parts list RF25

Item Part Number Description Quantity
1 SK10X8 Key Steel 0.03
2 11264 Elev Drive 4 Ch Frame - Rf25 1
- 596-1004 Adj Tensioner M16x200 C/W Nuts (3&4) 3
3 N16 NUT 16mm 3
4 RODTH16X200S/S Rod Thread 16mmx200mm S/ST 3
5 11261 Rf25 4 Chain Elev Main Frame 1
6 N16 NUT 16mm 2
7 596-1002 Adj Tensioner M16x200 C/W Nuts 2
- WA16 Washer, Flat M16 2
8 CH10HTLL Chain 10mm HT Long Link Black 15.6
9 B10x35 Bolt & Nut 10 X 35 4
10 WASG10 Washer, Spring M10 4
11 13534 Elevator lower inner pin 2
12 11128 RF25 4xchain Elev Lower Tensioner Housing 2
13 210-0012 SPKT 6T 35mm IDLER STD 2
14 B8X35 Bolt, M8x35 52
15 NN8 Bolt, M8x35 52
16 595-3010 Forged RF Elev Bar Bolt Assy 52
- 595-3005 Spacer-RF Cast Elev Chain Joiner 52
17 B12X40 Bolt,M12x40 102
18 501-0077 Elev Bar RF - LH 2 Hole 4ch 13
- 501-0078 Elev Bar RF - RH 2 Hole 4ch 13
19 WA12 Washer, Flat M12 102
20 NN12 Nut, Nyloc M12 102
21 GBRT160 Berma Rt160 G/Box 8980 1
22 HYM130 Hydraulic Motor Parker, 130cc 1
23 WASG12 Spring Washer 12mmx3mm ZP 2
24 B12X35 Bolt & Nut 12 X 35 2
25 11053 Rt160 Gearbox Mount Including Pipe 1
26 B12x35 Bolt & Nut 12 X 35 6
27 WASG12 Washer, Spring M12 6
28 SK10X8 Key Steel 0.04
29 11263 Top Elevator Drive Shaft 4 Chain 1
30 210-0004 SPKT 5T 40mm Drive 10mm KEY 4
31 N16 Nut, M16 4
32 WASG16 Washer, Spring M16 4
33 11386 Deadeye 1 Leg 40mm - LH 2
34 WA12 Washer, Flat M16 4
35 B16x40 Bolt, M16x40 4
36 11385 Deadeye 1 Leg 40mm - RH 2
37 12785 SPKT 6T 35mm IDLER STD 4 chain centre 2
38 13533 Elevator lower outer pin 2

RF Wagon Manual




Page 93

G SRR

RF Forage Wagon Operating Manual

Panels, Guards & Covers

TN/

AR

!-
=

=
=

=="=M

AL /0

E R LAR RS \\\

»

=
),

RF Wagon Manual



I ENGINEERED PERFORMANCE

RF Forage Wagon Operating Manual

Page 94

Panels, Guards & Covers Parts List

ltem Part Number Description Qtﬁggty
1 10263-2 RF25 Front RH lower Side Panel 1
2 10263-7 RF25 RH Top Panel 1
S 655-0270 RF25 Front Post Extension 2
6 655-0268 Channel-Front Post RF25 2
7 655-0775 RF25 Side Channel Braced 4
8 12310 RF25 Side channel Complete 8
9 SCOIL1.2/SSS Side Panel @ 6.1m 2
10 670-2086 RF25 Top Side Body Panel 2
12 580-4311 RF-Drive Cover Panel RH 2010 1
13 580-4310 RF-Drive Cover Panel LH 2010 1
14 12308 RF 25 Mud Guard complete 2
15 580-4520-1 RF25 NZ Wagon Rear Bumper 1
16 575-0079-1 Rear FIr Center Shft Guard-RF-4chn 1
17 575-0078-1 Rear Fir Shft Guard-RF-4 Chn 2
18 575-0069-1 Rear FIr Outer Shft Grd - 4ch 2
19 LADDERW-RF25 Steel Ladder- RF25 Weld On 1
20 10263-6 RF25 Lh Top Panel 1
21 10263-1 RF25 Front LH Lower Side Panel 1
22 11284 RF25 Elevator Gbox/Motor Cover 1
23 580-4060 RF-Stainless Mechanism Cover 1
24 LS650-0385 Gen2 Controller Mount Plate 1
25 670-1546 Conv Deflecting Panel - RF 1200 1
26 670-6333 Side Gusset Insert LH 1
- 670-6326 Side Gusset Insert RH 1
27 575-0079 FR FIr Center Shft Guard-RF-4chn 1
28 670-1538 Corner Sloped Insert - RH 1
- 670-1531 Corner Sloped Insert - LH 1
29 575-0078 FR FIr Shft Guard-Rf-4 Chn 2
30 575-0069 FR FIr Outer Shft Grd - 4ch 2
31 670-1550 Bed Deflector Panel 1
32 670-2073 Front Panels Rf25 1
33 670-2039 Front Mesh Screen - RF 1
34 10263-4 Rf25 Front Corner Panel LH 1
- 10263-3 Rf25 Front Corner Panel RH 1

RF Wagon Manual




Page 95

cl ENGINEERED PERFORMANCE

RF Forage Wagon Operating Manual

Floor Transmission

20B Chain

16B Chain

RF Wagon Manual



GILTRAP

ENGINEERED PERFORMANCE

1

RF Forage Wagon Operating Manual

Page 96

Floor Transmission RF25 Parts list

Item Part Number Description Quantity
1 - Chassis -
2 210-1188 Sprocket, 13 Tooth 16B 1-3/8" Bore 1
3 615-1132 Deadeye Housing, 2 Leg c/w bush 1
4 615-1200 Bush, Bronze 60ID x 75mm (incl. with #3 & 4
5 GRN8-ST Grease Nipple, M8x1.0 6
6 WASG16 Washer, Spring M16 2
7 B12X45 Bolt, M12x45 2
8 HYM625 Hydraulic Motor -
8 HYM785 Hydraulic Motor 1
9 615-2058 Deadeye Housing, 1 Leg c/w bush 3
10 - Motor Key 1
11 595-1076 Tensioner Arm, Short 1
12 595-1062 Tensioner Bush, Nylon 4
13 GSC12x30A Grubscrew, Allen Head M12x30 2
14 N12G Nut, Galvanised M12 88
15 WASG12 Washer, Spring M12 88
16 595-1070 Tensioner Arm, Long 1
18 210-1088-1 Reduction Sprocket, 50/13 Tooth 40mm 1
19 B16x40 Bolt, M16x40 2
22 SK20x13 Key, Parallel 20 x 13 x 100mm 1
23 510-1309 Floor Shaft - 60mm HT 1
24 625-0038 Spacer Bush 60x35 2
25 210-1211 Sprocket, 43 Tooth 20B 60mm Bore 1
26 210-0032 Sprocket 6 Teeth, 60mm Bore c/w plate 4
27 211-0123 Square Drive Plate, Weld On (incl. with 4
29 230-1007 Chain Joiner 4
31 CH10HTLL Chain — 12.05m lengths 4
32 605-3001-1 Stepped bush 88
33 BCH12X60 Bolt, Coach M12x60 88
34 615-2002 Deadeye, 1 Leg 40mm 2
35 GDM-GLC6-8 Grease Lube Connector 6mm-8mm 6

Grease Lube Tube Helios 6mm 1 900mm, 1 770mm, 1

36 GDM-GLT6.15 @ 1370mm, 1 @ 1320mm, 1 @ 26@éOmm &1 @@2870mm
37 GDM-GLOLIVE Olive (included with #35 & 43) -
38 TIMBER150X40TG | Timber T & G - 6190mm 11
39 TIMBER75X50RS | Timber 75 x 50 RS - 1630mm 12
40 BCH10X70 Bolt, Coach M10x70 -
41 N10G Nut, Galvanised M10 -
42 580-4060 Transmission Cover 1

- 580-4320 Rubber Latch 2
43 GDM-GLE®6-8 Grease Tube Connector 90 deg 6
45 GSC3/8X1A Grub screw, Allen Head 3/8" UNC 2
46 N12 Nut M12 4
47 NN12 Nut, Nyloc M12 2
48 605-2030 Floor Slat 44
50 CH16B Chain, 16B 1.5m
51 CH16BJ Chain Joiner, 16B 1
52 CH16BC Chain Crank, 16B 1
53 CH20B Chain, 20B 2.0m
54 CH20BJ Chain Joiner, 20B 1
55 CH20BC Chain Crank, 20B as reqd.
57 575-0069 Shaft guard — Outer 4ch 2
58 575-0078 Shaft guard — Inner 4ch 2
59 575-0079 Shaft guard — Centre 4ch 1

RF Wagon Manual




Page 97

G SRR

RF Forage Wagon Operating Manual

Rear Floor Drive Assembly

RF Wagon Manual



I ENGINEERED PERFORMANCE

RF Forage Wagon Operating Manual

Page 98

Rear Floor Drive Assembly Parts List

Quantity
ltem Part Number Description Used
1 Main Chassis 1
2 575-0079-1 Rear FLR Center SHFT Guard-RF-4CHN 1
3 575-0078-1 Rear FLR SHFT Guard-RF-4 CHN 2
4 575-0069-1 Rear FLR Outer SHFT GRD - 4CH 2
5 571-0087-1 Box adjuster 4
6 596-1025 Threaded Adjuster 4
- N20 Nut, M20 (included with #6) 8
7 571-0046-1 Adjuster frame 1
8 625-0038 Spacer Bush 60x35 2
9 615-2058 Deadeye Housing, 1 Leg c/w bush 3
- WASG16 Washer, Spring M16 4
- N16 Nut, M16 4
- B16x40 Bolt, M16x40 4
10 GRN8-ST Grease Nipple, M8x1.0 3
11 210-0032 Sprocket 6 Teeth, 60mm Bore c/w plate 4
12 211-0123 Square Drive Plate, Weld On (incl. with #4) 4
13 510-1309 Floor Shaft - 60mm HT 1
14 SK20x13 Key, Parallel 20 x 13 x 100mm 1
15 11532 SPACER 75X61X88 1
16 11525 Female Half Gearbox Coupling 1
17 11526 Male 55mm Half Gearbox Coupling 1
18 GBRT400-55 BERMA RT400-55 G/BOX 35.2:1 9159 1
19 HYM195-PT Hydraulic Motor, 195cc, Painted 1
20 WASG12 Spring Washer 12mmX3mm ZP 2
21 B12X35 BOLT & NUT 12 X 35 2
22 12291-3 RF25 Rear Floor Drive Hanger 2
23 11514-1 RF25 Rear Floor Drive Main Mount 1
24 TIMBER150X40TG Timber T & G 11

RF Wagon Manual




1 GILTRAP Page 99

RF Forage Wagon Operating Manual

RF25 Brake Hose and Rams

Internal Spring

RAM OPTION A RAM OPTION B

RF 25 4x Brake set up

Item No Part Number Description Quantity
A RAMAX94125S-PT Type A Brake Ram 4
B RAMADRDOQ030/025-PT Type B Brake Ram 4
1 12333 RF25-Main Brake hose QRC 1
1 12332 RF25-Main Brake hose BC 1
3 12334 RF25- Left Brake hose 1
2 12335 RF25-Right brake hose 1
- 12336 RF25-Axle Split brake hose 4
- HYFQRC1/2M 1/2 CCS QRC-MALE END 1
- HYFQVF-F06X BRAKE COPPLING 1

RF Wagon Manual




GILTRAP

RF Forage Wagon Operating Manual

Page 100

Tandem Axle Assembly RF25

ltem Part Number Description Quantity Used
1 110-0560 Axle Beam 1
2 110-0520 Axle Pivot Shaft 1
5 110-0269 Hub Mount 2
6 GRN1/8-90 Grease Nipple, 1/8" BSP 90deg 2
7 110-0114 Plastic Bush 3"x4" @ 150mm 4
8 GRN1/8-90 Grease Nipple, 1/8" BSP 90deg 2
9 WHLA400R22.5-8 Wheel Assembly 400/70R22.5 8 STUD 4
10 110-0919 Wheel Nut, M20x1.5 32
11 B20x70 Bolt, M20x70 4
12 S51245 Washer, Conical M20
13 N20 Nut, M20

RF Wagon Manual




Page 101

ENGINEERED PERFORMANCE

S |

RF Forage Wagon Operating Manual

ADR 21.5T Sprung Bogie

y

mzz..
m
]
-
—| =
=
ol @
5|0
S|l
S| 2
[9)
=| €
M
ElS
el
ol
82 |4
O w ]
C | — > A
kel %M o
- wn|l m
g 8lallle
%emu:av,
| | <« I
eOO_LLB/
O | Sv sl
4 |~ -_—
| L] > X
v <
o2 o @
c| | x| <
.HWAe
Slw| gl 2
o 2L
HMPS
o ¥ E| E
ol &
g%OO
olRl ™ ™
o0 | -
= =] =
n|imn|wmn|wm
| | |
NN NN
o |
RS Ind i s
T =] =] =
E |R|nn|w
S |V G|l a| -
215338
MAPPP
N IR R
m1123
9

RF Wagon Manual



Page 102

ENGINEERED PERFORMANCE

GILTRAP

G

RF Forage Wagon Operating Manual

ADR 130mm Axle Brake Configuration

9£00£S3N89

T9CTELS XO0T

122615 xe/

007917199

TOTOVB0E96 X9

8ISZIT9S |/

19855£5

108585 /A

Ny (S, @y Wd.%m
WV N PIIEETES

Z601€SS

uopeinblyuod SHjeig SXyY WWOET YAV

RF Wagon Manual




Page 103

G ST

RF Forage Wagon Operating Manual

ADR 1360 8 Leaf Bogie

12x 96124F0801

A6

/D6

432A01\

2x 42322045

402A101

12x 97624F1

2x 42227004
2x 454201

-

YA

&

4342010

45305

A
\

\\
\A\@/HQW\
ML

57570D1

: //Qsm%ll

= S —

— | P

0o/ /4 3z
5 0 ..na-v.uslllm“,
)} v v/ & “ P~

¢

43353002

4112007

58207

I\

43153004

\
#

[ &

B PN
/ )
o) J,
)
Q 1

8x 97522B1

7 %\Nm\

401A01
4x 97527D1

837003

RF Wagon Manual



Page 104

12x 96124F0801

G ST

RF Forage Wagon Operating Manual

ADR 1500 9 Leaf Bogie

4112016

o —
< — g ‘\l /"
5 g 2. 28 N
z o N © s B o8\
N x 0 & ~N (< ,”
m.u S m m D . / «...~,-
5% 74 //II...A \
Y A
&/ Wil
o /'Q',
oA ) He =
/048 — N\ — w
7 (e /D N
G4 /N =%
9w v %./
_\ Y \
3 )
< o
o LY N
& &

2x 42322045
8x 97522B1

4342010
45305

43353002
43153004

RF Wagon Manual



1 GILTRAP Page 105

RF Forage Wagon Operating Manual

ADR Steering Axle Assembly

80ASMO1R 96120E2001

80HSMO1RM 96120E1101
96108A0161 462102003

9810081

772024 96120E2001

B0ASMOIL ) .
8OHSMOTLM /,‘
RPN

| 9812001
802105 <7 974,20€1
S 9850211

9850201

8218301
80B006
974 20E1

9810081
96108A0161

SPARE PARTS LIST FOR AXLE:
BM9OTR8TGO01

RF Wagon Manual



1 GILTRAP Page 106
RF Forage Wagon Operating Manual
Steering Axle parts list
BM90TR8TG001
Component Description Link Quantity
96120E1101 SCREW EH M20X2,50 L110 CA08,8 2
96108A0161 SCREW EH M08X1,25 L016 CR08,8 10
9810081 WASHER M08 D008,4 D016 TK1,6 10
802105 ASSEMBLY FOR RING-NUT SM 2
98608A2 GREASE NIPPLE 45° M08X1.25 4
80B006 COUPLING BAR L1890-2189 1
8218301 SHOCK ABSORBER D080 S241 1
9.74E+05 SELF LOCKING NUT M20X2.50 CA8 2
9812001 WASHER D020.5 D050 TK 4.0 4
9850201 SPACER D020.5/038 L032 1
9850202 SPACER D020.5/038 L045 1
9850211 SPACER D021/26.9 L060 1
96120E2001 SCREW EH M20X2,50 L200 CA08,8 2
8126010002 HYDR CYLINDER D060/040 S100 2
97422F1 SELF LOCKING NUT M22X2,50 CA8 2
96122F 1201 SCREW EH M22X2,50 L120 CA08,8 2
80ASMO1R OUTER ARM RG COMPLETE 10 SM 1
80ASMO1L OUTER ARM LF COMPLETE 10 SM 1
741TG9015 BRAKE SUPPORT 408E S090 2
7503552006 CAM SHAFT D35 B0225 FLAT 2
58513 SEEGER D038 DIN471 FOR SHAFT 2
58511 SEEGER D032 DIN471 FOR SHAFT 2
97124B1 NUT M24X1.50 DIN 934 2
53A08 RUBBER CAP FOR CAM SHAFT @35 2
9800241 TWIN WASHER M24 2
74402752 SUPPORT STN B4SM 408E LEFT 1
74402652 SUPPORT STN B4SM 408E RIGHT 1
468002 ASSEMBLY SUPPORT PLATES 2
80HSMO1LM INNER ARM LF MACHINED SM 10 1
80HSMO1RM INNER ARM RG MACHINED SM 10 1
59132213 32213 065 120 32.75 2
59132216 32216 080 140 35.25 2
57120B12 STUD M20X1,50 L083 16
61L8TD004 HUB HO08 20 120-140 220-275 2
98608A1 GREASENIPPLE STRAIGHT M08X1.25 2
5471403 GREASE SEAL INDUSTRIAL 082/140 2
66LTG0801 DRUM 400X080 H08 20 275-220 2
731TGO1 BRAKE ASSEMBLY 400X080 408E 2
56112518 CAP 125 BOLT ON ADR 2
57548B6 CROWN NUT M48X1.50 WR65 H44 2

RF Wagon Manual




1 GILTRAP Page 107

RF Forage Wagon Operating Manual

BM90TR8TG001

Component Description Link Quantity
58209 SPRING PIN FOR NUT M48 2
96308A0101 SCREW SH M08X1,25 L010 12
7611503 LEVER 35 BNA FIXED 2
462121002 PLATE TK12 S235JR EN10025 2
813104 ASSEMBLY CYLIND D030/025 S110 2
574201 LIMES WASHER FOR M20 16
57320B1 STUD NUT M20X1.50 WR30 16

RF Wagon Manual



1 GILTRAP Page 108

RF Forage Wagon Operating Manual

Notes:

RF Wagon Manual



